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Note: This report shall not be reproduced except in full, without the written approval of
Compliance Certification Services Inc. This document may be altered or revised by Compliance
Certification Services Inc. personnel only, and shall be noted in the revision section of the document

The client should not use it to claim product endorsement by TAF or any

government agencies. The test results in the report only apply to the tested sample.
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1. TEST REPORT CERTIFICATION

Applicant Aliph com

Address 99 Rhode Island,3 rd Floor San Francisco, CA94134
Equipment Under Test  Jawbone

Model JBE

Tested Date September 23 ~ October 18, 2010

APPLICABLE STANDARD

Standard Test Result

FCC Part 15 Subpart C AND

PASS
ANSI C63.4:2003

WE HEREBY CERTIFY THAT: The above equipment has been tested by Compliance
Certification Services Inc., and found compliance with the requirements set forth in the
technical standards mentioned above. The results of testing in this report apply only to the
product/system, which was tested. Other similar equipment will not necessarily produce the
same results due to production tolerance and measurement uncertainties.

Approved by: Reviewed by:
: Eh‘ C \au
[t )
Jeter Wu Eric Yang
Section Manager Senior Engineer
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2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Product Name

Jawbone

Model Number

JBE

Received Date

September 23, 2010

Frequency Range

2402MHz to 2480MHz f = 2402 + nMHz, n = 0,

Transmit Power

4.57 dBm (0.0029W)

Channel Spacing

1IMHz

Channel Number

79

Air Data Rate

GFSK (1Mbps), n/4-DQPSK (2Mbps), 8-DPSK (3Mbps)

Type of Modulation

Frequency Hopping Spread Spectrum

Frequency Selection

by software / firmware

Transmitter Classification

portable device

Antenna Type

PCB Antenna, Antenna Gain : -5.03dBi

DC Power Cord Type

Shielded USB cable 38cm / 1.56m (detachable)

Power Source

3.7VDC (Battery Powered)

5.0VDC (From Notebook PC, Powered From Host Device
& Power Adapter)

RF Exposure Evaluation

Since the EUT is classed portable device, and the
maximum peak power is 4.57 dBm (<13.6dBm), the MPE
Evaluation is not required and no SAR consideration
applied.

1/0 Port

Micro USB port x 1, Audio In port x 1

Power Adapter :

No. | Manufacturer Model No. Power Input Power Output
1 JAWBONE SPA-K901 | 100-240V, 50/60Hz , 0.1A 5.0V, 550mA
Remark :

1. The sample selected for test was engineering sample that approximated to production product
and was provided by manufacturer.

2. For more details, please refer to the User’'s manual of the EUT.

3. This submittal(s) (test report) is intended for FCC ID: V3J-JBE filing to comply with Section 15.207,
15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
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3. DESCRIPTION OF TEST MODES

The EUT (JBE) had been tested under operating condition.

There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2402
Middle 2441
High 2480

Radiated Emission Test (Below 1 GHz) / Conducted Emission Test:

playing music.

Mode 1: EUT line in transmitted by wireless transmission or MP3, then

music.

Mode 2: EUT line in transmitted by wireless transmission, then playing

Mode 3:
Radiation Test Mode

Charge

Power adapter

EUT charged by NB or adapter.

EUT line in thansmitted by wireless
transmission, then playing music.

Mode 4:

Charge

Power adapter

EUT charged by NB or adapter,then EUT Audio
port connected to MP3.

EUT line in transmitted by wireless
transmission or MP3, then playing music.

Mode 5: EUT line in transmitted by USB charge , then present signal with

used special software control.

Mode 3:

Charge

Power adapter

EUT charged by NB or adapter.

EUT line in thansmitted by wireless
transmission, then playing music.

Conduction Test Mode
Mode 4:

Charge

Power adapter

EUT charged by NB or adapter,then EUT Audio
port connected to MP3.

EUT line in transmitted by wireless
transmission or MP3, then playing music.

Mode 5: EUT line in transmitted by USB charge , then present signal with

used special software control.

Note: After test mode of the sample is evaluated, USB cable(1.56m) as a worst case for final test mode

and is recorded in report.
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Radiated Emission Test (Above 1 GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

Modulation :
Tested Channel Technology Modulation Type Packet Type
Low, Mid, High FHSS GFSK DH5
Low, Mid, High FHSS 8-DPSK 3-DH5

Bandedge Measurement:

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with

antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

Modulation .
Tested Channel Technology Modulation Type Packet Type
Low, High FHSS GFSK DH5
Low, High FHSS 8-DPSK 3-DH5

Antenna Port Conducted Measurement:

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

Modulation .
Tested Channel Technology Modulation Type Packet Type
Low, Mid, High FHSS GFSK DH5
Low, Mid, High FHSS 8-DPSK 3-DH5
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4:
2003 and FCC CFR 47, 15.207, 15.209 and 15.247.

5. FACILITIES AND ACCREDITATION

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

No. 8, Jiu Cheng Ling, Jiaokeng Village,Sinhua Township,
Tainan Hsien 712, Taiwan R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.4:2003 and
CISPR 22. All receiving equipment conforms to CISPR 16-1-1, CISPR 16-1-2, CISPR
16-1-3, CISPR 16-1-4, CISPR 16-1-5.

5.2 ACCREDITATIONS

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

Taiwan TAF

The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

Canada INDUSTRY CANADA
Germany TUV NORD

Japan VCCI

Taiwan BSMI

USA FCC MRA

Copies of granted accreditation certificates are available for downloading from our web
site, http:///www.ccsrf.com
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5.3 MEASUREMENT UNCERTAINTY

The following table is for the measurement uncertainty, which is calculated as per the
document CISPR 16-4-2.

PARAMETER UNCERTAINTY
Open Area Test Site (OATS No.3) / - 3.9267
Radiated Emission, 30 to 200 MHz e
Open Area Test Site (OATS No.3) /
. . +/- 3.6899
Radiated Emission, 200 to 1000 MHz
Semi Anechoic Chamber (966 Chamber) / +/- 3.6878
Radiated Emission, 30 to 200 MHz '
Semi Anechoic Chamber (966 Chamber) / +/- 3.0885
Radiated Emission, 200 to 1000 MHz o
Semi Anechoic Chamber (966 Chamber) /
. . +/- 3.2000
Radiated Emission, 1 to 26.5GHz
Conducted Emission, 9kHz to 30MHz +/- 1.7468

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Consistent with industry standard (e.g. CISPR 22: 2006, clause 11, Measurement
Uncertainty) determining compliance with the limits shall be base on the results of the
compliance measurement. Consequently the measure emissions being less than the
maximum allowed emission result in this be a compliant test or passing test.

The acceptable measurement uncertainty value without requiring revision of the
compliance statement is base on conducted and radiated emissions being less than
Ucispr Which is 3.6dB and 5.2dB respectively. CCS values (called U g, in CISPR 16-4-2)
is less than Ucispr as shown in the table above. Therefore, MU need not be considered
for compliance.
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6. SETUP OF EQUIPMENT UNDER TEST

SUPPORT EQUIPMENT

No. Product Manufacturer Model No. Serial No. FCCID
1 | Notebook PC DELL 6%?5&82"_ CN'?%g?ggé?l% DoC
2 | Notebook PC HP ProBook 4421s CNF03242PJ DoC
3 | Notebook PC (Léﬁg/'vo) R L3F3864 DoC
4 MP3 (1GB) Transcend ;I-Ts_g-;'}gp;g%(; 175459-2357 -

SETUP DIAGRAM FOR TESTS

EUT & peripherals setup diagram is shown in appendix setup photos.

EUT OPERATING CONDITION

RF Mode:
1. Setup all computers like the setup diagram.
2. Run CSR Blue Test software.
3. TX mode (GFSK)
TXDATAL
LO Freq: 2402, 2441, 2480
Power (EXT, Int): 255, 46
CFG PKT, Packet Type: 15
Packet Size: 339
TX mode (8-DPSK)
TXDATAL
LO Freq: 2402, 2441, 2480
Power (EXT, Int): 255, 46
CFG PKT, Packet Type: 31
Packet Size: 1021
4. All of the functions are under run.
5. Start test.

Page 10 of 111
This report shall not be reproduced except in full, without the written approval of Compliance Certification Services.



Compliance Certification Services Inc.

FCCID V3J-JBE Report No. T100923305-RP1

Normal Mode:

1. Setup all computers like the setup diagram.
2. Power on all equipments.

Mode 1: Power switch ON, line in connected, bluetooth connected. Play music to
bluetooth and to line In.

Mode 2: Power switch ON, bluetooth connected. Play music via bluetooth.

Mode 3: Power switch ON, bluetooth connected, usb plugged in providing power to
unit (no USB traffic) play music via bluetooth.

Mode 4: Power switch ON, bluetooth connected, line In connected, usb plugged in
providing power to unit (no USB traffic) play music via bluetooth and via line
In.

Mode 5: Power switch off, USB traffic. No bluetooth (see attached)
3. All of the functions are under run.
4, Start test.
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7. FCC PART 15.247 REQUIREMENTS

7.1 20dB BANDWIDTH FOR HOPPING

LIMITS

Limit : N/A

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Calltt))lrjaetlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/20/2011
Spectrum Analyzer Agilent E4446A MY46180323 | 05/02/2011

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

The 20dB band width was measured with a spectrum analyzer connected to RF antenna
connector(conducted measurement) while EUT was operating in transmit mode at the
appropriate center frequency. The analyzer center frequency was set to the EUT carrier
frequency, using the analyzer. Display Line and Marker Delta functions, the 20dB band
width of the emission was determined.
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TEST RESULTS

Modulation Type: GFSK, CFG PKT Packet Type: 15 Packet Size: 339 (DH5)

Channel Channcill\/ll;r;quency 20dB(|i>Aal_r|1;I)width Result
Low 2402 0.927 N/A
Middle 2441 0.930 N/A
High 2480 0.930 N/A

Modulation Type: 8-DPSK, CFG PKT Packet Type: 31 Packet Size: 1021 (3-DH5)

Channel Channcillwl;rg?uency 20dB(I§>AaI_r|12d)width Result
Low 2402 1.317 N/A
Middle 2441 1.278 N/A
High 2480 1.269 N/A
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20dB BANDWIDTH

CH Low ( GFSK)
% Agilent 20:05:45 Oct 7, 2010 R T
a Mkre 927 kHz
Ref 20.5 dBm #Htten 20 dB -3.43 B
Peak
Log
16 o
Offst 2R r\.'“w ki Bz
165 -5 Pt
dB ) \w\\l
Dl 1 A
=208 | e e Lo
dBm |7 T
iy b
LgAvy
ML 32
Center 2.402 006 GHz Span 3 MHz
#Res BH 10 kHz #UBH 30 kHz Sweep 28,73 ms (1801 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freq 2.482 842 GHz -6.81 dBm
2R [§] Freg 2,481 532 GHz -26.96 dBm
28 [¢5] Frag 927 kHz -8.48 dB
CH Middle ( GFSK)
% Agilent 20:03:44 Oct 7, 2010 R T
Mkrl 2448 973 GHz
Ref 20.5 dBm #fAtten 20 dB —0.8% dBm
Horm
Log " ¥
14 o
B/ WW)’””\_MN
st ZR
10.5 ol e
dB i M\r
DI | I
~20.9 Tod N
dBm e : o]
LaRw sl
ML 52
Center 2.441 880 GHz Span 3 MHz
#Res BW 10 kHz #YBW 30 kHz Sweep 28.73 ms (1081 pts)
Marker Trace Type # Axiz Amplitude
1 1y Freg 2,448 973 GHz -8.88 dBn
2R 1y Freg 2,448 532 GHz -21.86 dBm
2a 1 Freq 938 kHz -1.29 dB
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CH High ( GFSK )
- Agilent 26:07:11 Oct 7, 2010 R T
a Mkr2 938 kHz
Ref 20.5 dBm #Htten 20 dB 3,33 dB
Peak
Log
10 o
dBs/
Offst 2R z
168.5 2.
dB
1]
-21.3
dBm
LgAvy
ML S2
Center 2,488 000 GHz Span 3 MHz
#Res BH 10 kHz #UBH 30 kHz Swesp 28.73 ms (1001 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2.48@ B39 GHz -1.79 dBm
2R [§] Freg 2,479 529 GHz -21.58 dBm
28 [¢5] Frag 936 kHz -8.33 dB
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CH Low ( 8-DPSK)

- Agilent 22:50:29 Oct 7, 2010 R T
a Mkre 1,317 MHz
Ref 20.5 dBm #Htten 20 dB -3,18 JdB
#Peak
Log
19 5
dB/ Lo L
Offst zr | 2
145 Lo >
dB / I A
T P B NI
-21.7 o AT Waw ey
dBm
LgAvy
ML 32
Center 2.402 006 GHz Span 3 MHz
#Res BH 15 kHz #UBH 51 kHz Sweep 12.67 ms (1001 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freq 2.482 BBE GHz -1.67 dBm
2R 1y Freq 2.481 319 GHz -21.88 dBm
2a 1y Freq 1.317 MHz -B.1% dE

CH Middle ( 8-DPSK)

% Agilent 22:53:55 Oct 7, 2010

a Mkre 1.273 MHz

Ref 20.5 dBm #fAtten 20 dB 0,49 4B
#Peak
Log
14
dB/ B OO WA W
0ffst 2R 2
1.5 . ma\
dB S ]
-20.9 - i % ETAT Wy
dBm
LagAy
ML 52
Center 2.441 880 GHz Span 3 MHz
#Res BW 15 kHz #YBW 51 kH= Sweep 1267 ms (1081 pts)
Marker Trace Type # Axiz Amplitude
1 1y Freg 2.441 HA3 GHz -H.88 dBn
2R 1y Freg 2,448 348 GHz -21.18 dBm
24 1 Freq 1.278 MHz -4.49 dB
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CH High ( 8-DPSK)
% Agilent 22:56:85 Oct 7, 2010 R T
a Mkr2 1,269 MHz
Ref 20.5 dBm #Htten 20 dB 3,42 4B
#Peak |
Log p
16 P
dBs/
Offst 2R z
145 : 5
dB
1]
-20.7
dBm
LgAvy
ML 32
Center 2,488 000 GHz Span 3 MHz
#Res BH 15 kHz #UBH 51 kHz Sweep 12.67 ms (1001 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freq 2.479 988 GHz -B.67 dBm
2R [§] Freg 2,479 346 GHz -268.92 dBm
2a [ Freg 1.269 MHz -A.42 dB
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7.2 MAXIMUM PEAK OUTPUT POWER

LIMITS

815.247(b)(1) For frequency hopping systems operating in the 2400-2483.5 MHz band
employing at least 75 non-overlapping hopping channels, and all frequency hopping
systems in the 5725-5850 MHz band: 1 watt. For all other frequency hopping systems in
the 2400-2483.5 MHz band: 0.125 watts.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Cahglﬁtlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/20/2011
Spectrum Analyzer Agilent E4446A MY46180323 | 05/02/2011

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

The RF power output was measured with a spectrum analyzer connected to the RF
Antenna connector (conducted measurement) while EUT was operating in transmit mode
at the appropriate center frequency, a spectrum analyzer was used to record the shape of
the transmit signal.
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TEST RESULTS
Modulation Type: GFSK ,CFG PKT Packet Type: 15 Packet Size: 339 (DH5)
Channel Peak Power Peak Power Limit
Channel |Frequency Result
(MHz) (dBm) (W) (dBm) (W)
Low 2402 4.57 0.0029 20.97 0.125 PASS
Middle 2441 4.53 0.0028 20.97 0.125 PASS
High 2480 4.12 0.0026 20.97 0.125 PASS

Modulation Type: 8-DPSK ,CFG PKT Packet Type: 31 Packet Size: 1021 (3-DH5)

Remark: The cable assembly insertion loss of 10.5dB (including 10 dB pad and 0.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

Channel Peak Power Peak Power Limit
Channel |Frequency Result
(MHz) (dBm) (W) (dBm) (W)
Low 2402 4.15 0.0026 20.97 0.125 PASS
Middle 2441 4.05 0.0025 20.97 0.125 PASS
High 2480 3.56 0.0023 20.97 0.125 PASS

Remark: The cable assembly insertion loss of 10.5dB (including 10 dB pad and 0.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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MAXIMUM PEAK OUTPUT POWER

CH Low ( GFSK)

% Agilent 26:10:34 Oct 7, 2010 R T

Mkrl 2,482 158 GHz
Ref 20,5 dBm #Atten 20 dB 4,57 dBm
Peak
Log
18 1
dB/ P
Dffst
18.5
dB

LaAv // \

M1 52
53 FC

£t
FTun
Swp

Center 2.402 BAG GHz Span 5 MHz
#Res BW 1 MHz #YBW 3 MH=z Sweep 1 ms (1081 pts)

CH Middle ( GFSK)
% Agilent 20:09:36 Oct 7, 2010 R T
Mkrl 2.441 156 GHz

Ref 20.5 dBm #fAtten 20 dB 4,53 dBm
Peak
Log
18 1

dB/ 0
Dffst
18.5
dB

LgFy r./ \\,\
ML szM R

33 FC

Ef):
FTun
Swp

Center 2.441 800 GHz Span 5 MHz
#Res BH 1 MHz #EH 3 MHz Sweep 1oms (1001 prs)
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Ref 28.5 dBm

CH High ( GFSK)

- Agilent 20:09:88 Oct 7, 2010

#Htten 20 dB

R

T
Mkrl 2.480 158 GHz
4.12 dBm

Peak
Log

1@
dB/

o

Offst
18.5
dB

LgAvy

M1 52

53 FC

£t
FTun

Swp

Center 2,456 @
#Res BW 1 MHz

B GHz

#/BH 3 MHz

Span 5 MHz
Sweep 1 ms (1081 pts)
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CH Low ( 8-DPSK)

- Agilent 22:58:49 Oct 7, 2010 R T
Mkrl 2.481 992 GHz

Ref 20,5 dBm #Atten 20 dB 4,15 dBm
#Peak

Log
18 ]

dB/ e
Offst

i e N

LgAvy Jf}#f

ML $2
53 FC™

£t
FTun
Swp

Center 2.402 BAG GHz Span & MHz
#Res B 1.5 MHz #YBW 5 MH= Sweep 1 ms (1081 pts)

CH Middle ( 8-DPSK)
% Agilent 22:58:16 Oct 7, 2010 R T
Mkrl 2.448 954 GHz

Ref 20.5 dBm #fAtten 20 dB 4,85 dBm
#Peak

Log
18 1

dB/ [
Offst

18.5 T
dB ™.

LgAv f/// \\hhﬂu

ML &2 hgwfgﬂ

§3 FCp

Ef):
FTun
Swp

Center 2.441 800 GHz Span 8 MHz
#Res BH 1.5 MHz #EH 5 MHz Sweep 1oms (1001 prs)
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CH High ( 8-DPSK)

% Agilent 22:57:18 Oct 7, 2010 R T

Mkrl 2.486 003 GHz
Ref 20.5 dBm #Atten 26 dB 3.56 dBm
#Peak
Log
16
dB/
Offst
168.5
dB

LgAvy

M1 52
53 FC

£t
FTun
Swp

Center 2.488 BAG GHz Span & MHz
#Res B 1.5 MHz #YBW 5 MH= Sweep 1 ms (1081 pts)

Page 23 of 111
This report shall not be reproduced except in full, without the written approval of Compliance Certification Services.



Compliance Certification Services Inc.

FCCID V3J-JBE Report No. T100923305-RP1

7.3 HOPPING CHANNEL SEPARATION

LIMITS

815.247(a)(1) Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater. Alternatively, frequency hopping systems operating in the
2400-2483.5 MHz band may have hopping channel carrier frequencies that are separated
by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output power no greater than 125 mW. The
system shall hop to channel frequencies that are selected at the system hopping rate from
a pseudorandomly ordered list of hopping frequencies. Each frequency must be used
equally on the average by each transmitter. The system receivers shall have input
bandwidths that match the hopping channel bandwidths of their corresponding
transmitters and shall shift frequencies in synchronization with the transmitted signals.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Calltt))lrjaetlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/20/2011
Spectrum Analyzer Agilent E4446A MY46180323 | 05/02/2011

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

1. Check the calibration of the measuring instrument using either an internal calibrator or a

known signal from an external generator.

2. Position the EUT as shown in test setup without connection to measurement instrument.
Turn on the EUT and connect it to measurement instrument. Then set it to any one
convenient frequency within its operating range.

. By using the MaxHold function record the separation of adjacent channels.

4. Measure the frequency difference of these two adjacent channels by spectrum analyzer

MARK function. And then plot the result on spectrum analyzer screen.
5. Repeat above procedures until all frequencies measured were complete.

w
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TEST RESULTS

Refer to section 8.1, 20dB bandwidth measurement, the measured channel separation
should be greater than two-third of 20dB bandwidth or Minimum bandwidth.

Modulation Type: GFSK, CFG PKT Packet Type: 15 Packet Size: 339 (DH5)

Channel Adjacent Hopping | 6 _ihird of .

Channel , Minimum
Channel |Frequency Separation 20dB bandwidth _ Result

(MHz) (kH2) Bandwidth

(kHz)

Low 2402 1000 618.00 25 kHz PASS
Middle 2441 1000 620.00 25 kHz PASS
High 2480 1000 620.00 25 kHz PASS

Modulation Type: 8-DPSK, CFG PKT Packet Type: 31 Packet Size: 1021 (3-DH5)

Channel |AdiacentHoppINg | 0 ipirg of N

Channel . Minimum
Channel |Frequency Separation 20dB bandwidth _ Result

(MHz) (kH2) Bandwidth

(kHz)

Low 2402 1000 878.00 25 kHz PASS
Middle 2441 1000 852.00 25 kHz PASS
High 2480 1000 846.00 25 kHz PASS
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HOPPING CHANNEL SEPARATION

CH Low ( GFSK)
- Agilent 21:11:53 Oct 7, 2010 R T
a Mkrd 1,008 MHz
Ref 20.5 dBm #Htten 20 dB -3.81 B
Peak |
Log 1 4R 4
16 & [+ &
dBs/ |
Offst
168.5
dB
LgAvy
ML S2
Center 2,403 006 GHz Span 3 MHz
#Res BH 30 kHz #UBH 1068 kHz Sweep 3.2 ms (GO1 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2.481 998 GHz 4.32 dEm
2 [§] Freg 2,482 998 GHz 4,41 dBm
3 [ Freg 2,483 998 GHz 4,41 dBm
4R 1 Frag 2,482 998 GHz 4.41 dBm
da 1 Frag 1.888 MHz -A.61 dB
CH Middle ( GFSK)
% Agilent 21:15:13 Oct 7, 2010 R T
a Mkrd 1,608 MHz
Ref 20.5 dBm #fAtten 20 dB -B.11 4B
Peak |
Log 4R 4
16 o [+ &
dB/ |
Offst
168.5
dB
LagAy
ML 52
Center 2.441 880 GHz Span 3 MHz
#Res BW 30 kHz #UBW 108 kHz Sweep 3.2 ms (601 pts)
Marker Trace Type # Axiz Amplitude
1 1y Freg 2,439 998 GHz 4,53 dBm
2 1y Freg 2,448 998 GHz 4,32 dBm
3 1 Freq 2,441 998 GHz 4,44 dBm
4R 1 Freq 2,439 998 GHz 4,43 dBm
da (1) Frag 1.88@ MHz -@.11 dE
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CH High ( GFSK))
- Agilent 21:26:80 Oct 7, 2010 R T
a Mkrd 1,008 MHz
Ref 20.5 dBm #Htten 20 dB 3,85 B
Peak |
LDg 4R 4
10 R i R
dBs/ |
Offst
145
dB
LgAvy
ML 32
Center 2.479 006 GHz Span 3 MHz
#Res BH 30 kHz #UBH 1068 kHz Swesp 3.2 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freq 2.477 985 GHz 4,12 dBm
2 1y Freq 2.478 985 GHz 4,87 dBm
3 1y Frag 2.478 985 GHz 4,82 dBm
4R 13 Frag 2.477 985 GHz 4.12 dBm
da 13 Frag 1.888 MHz -B.B5 dB
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CH Low ( 8-DPSK)

Ref 28.5 dBm #Htten 20 dB

i Agilent 23:85:17 Oct 7, 2010 R

& Mkrd 1.008 MHz
-0.98 dB

#Peak |
Log

1@

B/ | ] [N

b

.

Offst
18.5

dB

LgAvy

M1 52

Center 2.403 886 GHz

#Res BW 38 kHz #UEW 180 kHz

Span 3 MHz
Swesp 3.2 ms (601 pts)

Marker Trace Type * Axiz Amplitude
1 1) Freq 2,482 A1H GHz 2.92 dBm
2 [§] Freg 2,483 @18 GHz 2.82 dBm
3 [¢5] Freg 2,484 A18 GHz 2.87 dBm
4R 1 Frag 2,482 A18 GHz 2.92 dBm
da 1 Frag 1.888 MHz -A.98 dB
CH Middle ( 8-DPSK)
% Agilent 23:12:51 Oct 7, 2010 R T
& Mkrd 1,008 MHz
Ref 20,5 dBm #Atten 20 dB -0.85 dB
#Peak |
Log 1 4R 4
16 2 ke
7 T S | [T AR
Offst
18.5
dB
LagAy
Ml 52
Center 2,441 B8 GHz Span 3 MHz
#Res BW 30 kHz #UBW 108 kHz Sweep 3.2 ms (601 pts)
Marker Trace Type # Axiz Amplitude
1 (1 Freg 2,448 HBAA GHz 2.83 dBm
2 (1 Freg 2.441 HBA GHz 2.88 dBm
3 1 Freq 2,442 @88 GHz 2,832 dBm
4R 1 Freq 2,441 @88 GHz 2.88 dBm
da 1) Freq 1.888 MHz -B.85 dB
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CH High ( 8-DPSK)
- Agilent 23:15:14 Oct 7, 2010 R T
a Mkrd 1,008 MHz
Ref 20.5 dBm #Htten 20 dB -8,12 dB
#Peak
Log 4R y 2
10 < ]
dBs/
Offst
168.5
dB
LgAvy
ML S2
Center 2.479 006 GHz Span 3 MHz
#Res BH 30 kHz #UBH 1068 kHz Sweep 3.2 ms (GO1 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2.477 995 GHz 2.53 dEm
2 [§] Freg 2,478 995 GHz 2.42 dBm
3 [ Freg 2,479 995 GHz 2.349 dBm
4R 1 Frag 2,477 995 GHz 2.53 dBm
da 1 Frag 1.888 MHz -A.12 dB
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7.4 NUMBER OF HOPPING FREQUENCY USED

LIMITS

815.247(a)(1)(iii) For frequency hopping systems in the 2400-2483.5 MHz band shall use
at least 15 channels.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Cahglﬁtlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/20/2011
Spectrum Analyzer Agilent E4446A MY46180323 | 05/02/2011

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum
Analyzer

EUT

TEST PROCEDURE

1. Check the calibration of the measuring instrument (spectrum analyzer) using either an
internal calibrator or a known signal from an external generator.

2. Position the EUT as shown in test setup without connection to measurement instrument.
Turn on the EUT and connect its antenna terminal to measurement instrument via a low
loss cable. Then set it to any one measured frequency within its operating range and
make sure the instrument is operated in its linear range.

3. Set the spectrum analyzer on MaxHold Mode, and then keep the EUT in hopping mode.
Record all the signals from each channel until each one has been recorded.

4. Set the spectrum analyzer on View mode and then plot the result on spectrum analyzer
screen.

5. Repeat above procedures until all frequencies measured were complete.

TEST RESULTS

Refer to the attached plot.
There are 79 hopping frequencies in a hopping sequence.
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NUMBER OF HOPPING FREQUENCY USED

GFSK

W Agilent 21:29:38 Oct 7, 2010

Ref 28.5 dBm #Htten 20 dB

Peak
Log

1@
dB/

18.5

Offst
dB {

LgAvy ]

M1 52

53 FC

£t
FTun

Swp

Start 2.408 88 GHz

#Res BW 516 kHz #YEW 518 kHz

Stop 2.441 58 GHz
Sweep 1 ms (601 pts)

GFSK
s Agilent 21:31:57 Oct 7, 2610

Ref 2.5 dBm #Atten 20 dB

Peak
Log

18

B/ YV

Offst
18.5
dB

LagAy

ML &2

33 FC

Ef):
FTun

Swp

Start 2.441 50 GHz
#Res BW 516 kHz

#YEH 518 kHz

Stop 2.483 50 GHz
Sweep 1 ms (A1 prs)
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8-DPSK
- Agilent 23:20:85 Oct 7, 2010

Ref 28.5 dBm #Htten 20 dB

#Peak
Log

1@
dB/

18.5 /
dB

Offst P G TN R R T

LgAvy

M1 52

53 FC

£t
FTun

Swp

Start 2.408 88 GHz
#Res BW 516 kHz #YEW 518 kHz

Stop 2.441 58 GHz
Sweep 1 ms (601 pts)

8-DPSK
% Agilent 23:25:88 Oct 7, 2010

Ref 26.5 dBm #Atten 20 dB

#Peak
Log

18
dB/

Offst R R R Y T e i R R

18.5
dB

LagAy

ML &2

33 FC

Ef):
FTun

Swp

Start 2.441 50 GHz
#Res BH 516 kHz #YEH 518 kHz

Stop 2.483 50 GHz
Sweep 1 ms (A1 prs)
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7.5 DWELL TIME ON EACH CHANNEL

LIMITS

815.247(a)(1)(iii)) For frequency hopping system operating in the 2400-2483.5MHz band,
the average time of occupancy on any frequency shall not be greater than 0.4 second
within a 31.6 second period.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Cahglﬁtlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/20/2011
Spectrum Analyzer Agilent E4446A MY46180323 | 05/02/2011

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum
Analyzer

EUT

TEST PROCEDURE

1. Check the calibration of the measuring instrument using either an internal calibrator or a
known signal from an external generator.

2. Position the EUT as shown in test setup without connection to measurement instrument.

Turn on the EUT and connect its antenna terminal to measurement instrument via a low
loss cable. Then set it to any one measured frequency within its operating range and
make sure the instrument is operated in its linear range.

3. Adjust the center frequency of spectrum analyzer on any frequency be measured and
set spectrum analyzer to zero span mode. And then, set RBW and VBW of spectrum
analyzer to proper value.

4. Measure the time duration of one transmission on the measured frequency. And then
plot the result with time difference of this time duration.

5. Repeat above procedures until all frequencies measured were complete.

6. The Bluetooth Device has 3 type of payload, DH1, DH3, DH5. The hopping rate is 1600
per second.

The longer the payload is, the slower the hopping rate is.
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TEST RESULTS

Time of occupancy on the TX channel in 31.6sec = time domain slot length x hop rate +
number of hop per channel x 31.6

Refer to the attached graph.

The hopping rates of Bluetooth devices change with different types of payload. The longer
the payload is, the slower the hopping rate. The hopping rate scenario is defined in
Bluetooth core specification.

Modulation Type: GFSK, CFG PKT Packet Type: 15 Packet Size: 339 (DH5)

Time of Limit for Time of

Channel F?ehqatjnenne(!y Packet| Dwell time 00_?)‘2%?};%}2“ ft1he chir)cafllr;%ynglni :lhe Results

(MHz) | type (ms) 31.6sec 31.6sec

(ms) (ms)
2402 DH1 0.400 128.00 400 PASS
Low 2402 DH3 1.667 266.72 400 PASS
2402 DH5 2.900 309.33 400 PASS
2441 DH1 0.400 128.00 400 PASS
Middle 2441 DH3 1.667 266.72 400 PASS
2441 DH5 2.900 309.33 400 PASS
2480 DH1 0.400 128.00 400 PASS
High 2480 DH3 1.667 266.72 400 PASS
2480 DH5 2.900 309.33 400 PASS
Remark:
Ch Low

DH1 Dwell time = 0.400 ms x ( 1600+2 ) +~ 79 x 31.6 = 128.00 (ms)
DH3 Dwell time = 1.667 ms x ( 1600+4 ) + 79 x 31.6 = 266.72 (ms)
DH5 Dwell time = 2.900 ms x ( 1600+6 ) ~ 79 x 31.6 = 309.33 (ms)
Ch Middle
DH1 Dwell time = 0.400 ms x ( 1600+2 ) + 79 x 31.6 = 128.00 (ms)
DH3 Dwell time = 1.667 ms x ( 1600+4 ) + 79 x 31.6 = 266.72 (ms)
DH5 Dwell time = 2.900 ms x ( 1600+6 ) + 79 x 31.6 = 309.33 (ms)
Ch High
DH1 Dwell time = 0.400 ms x ( 1600+2 ) = 79 x 31.6 = 128.00 (ms)
DH3 Dwell time = 1.667 ms x ( 1600+4 ) ~ 79 x 31.6 = 266.72 (ms)
DH5 Dwell time = 2.900 ms x ( 1600+6 ) + 79 x 31.6 = 309.33 (ms)
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Modulation Type: 8-DPSK, CFG PKT Packet Type: 31 Packet Size: 1021 (3-DH5

Time of Limit for Time of
(MHz) | type (ms) 31.6sec 31.6sec
(ms) (ms)
2402 DH1 0.4167 133.34 400 PASS
Low 2402 DH3 1.6670 266.72 400 PASS
2402 DH5 2.9170 311.15 400 PASS
2441 DH1 0.4167 133.34 400 PASS
Middle 2441 DH3 1.6670 266.72 400 PASS
2441 DH5 2.9170 311.15 400 PASS
2480 DH1 0.4167 133.34 400 PASS
High 2480 DH3 1.6670 266.72 400 PASS
2480 DH5 2.9170 311.15 400 PASS
Remark:
Ch Low

DH1 Dwell time = 0.4167 ms x ( 1600+2 ) + 79 x 31.6 = 133.34 (ms)
DH3 Dwell time = 1.6670 ms x ( 1600+4 ) + 79 x 31.6 = 266.72 (ms)
DH5 Dwell time = 2.9170 ms x ( 1600+6 ) + 79 x 31.6 = 311.15 (ms)
Ch Middle

DH1 Dwell time = 0.4167 ms x ( 1600+2 ) + 79 x 31.6 = 133.34 (ms)
DH3 Dwell time = 1.6670 ms x ( 1600+4 ) + 79 x 31.6 = 266.72 (ms)
DH5 Dwell time = 2.9170 ms x ( 1600+6 ) + 79 x 31.6 = 311.15 (ms)
Ch High

DH1 Dwell time = 0.4167 ms x (1600+2 ) + 79 x 31.6 = 133.34 (ms)
DH3 Dwell time = 1.6670 ms x ( 1600+4 ) + 79 x 31.6 = 266.72 (ms)
DH5 Dwell time = 2.9170 ms x ( 1600+6 ) + 79 x 31.6 = 311.15 (ms)
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DWELL TIME ON EACH PAYLOAD

DH1 CH Low ( GFSK)
- Agilent 21:51:19 Oct 7, 2010

Ref 28.5 dBm #Htten 20 dB

a Mirl 408 ps
-0.0% dB

#Peak
Log

16 1R 1
dBs/ T — ¢ G — .

Offst
18.5
dB

LgAvy

WL 52

53 F5
AR

Fron o) | ] rbd b o]

sl s

Center 2.402 880 GHz

Res BH 1 MHz #BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)

DH3 CH Low ( GFSK )
% Agilent 21:47:28 Oct 7, 2010

Ref 26.5 dBm #Atten 20 dB

a Mkrl 1667 ms
8,29 dB

#Peak
Log

18 iR

-

dB/ e

Offst
18.5
dB

LagAy

Wl 82

33 FS

Frun i il .

i

Center 2.402 800 GHz

Res BH 1 MHz #VEW 1 MHz

Span @ Hz
Sweep 10 ms (A1 prs)
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Ref 28.5 dBm

DH5 CH Low ( GFSK)

% Agilent 21:44:58 Oct 7, 2010

#Htten 20 dB

a Mirl 2.9 ms
-0.21 dB

#Peak
Log

1@
dB/

Lo

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

Center 2,402 @
Res BEW 1 MHz

B GHz

#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)
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DH1 CH Middle ( GFSK )
- Agilent 21:41:15 Oct 7, 2010 R T
a Mirl 408 ps

Ref 20,5 dBm #Atten 20 dB -0.01 dB
#Peak

Log
1@ 1R 1
A [ I [ O e 8 A e M
10.5
dB

LgAvy

WL 52
53 F5

Fn | b M) i | ol i) i) bl | i

Center 2.441 BAG GHz Span @ Hz
Res BW 1 MH=z #YBW 1 MH=z Sweep 18 ms (681 pts)

DH3 CH Middle ( GFSK )

% Agilent 21:42:12 Oct 7, 2010 R T

a Mkrl 1667 ms
Ref 20,5 dBm #Atten 20 dB -1.82 dB
#Peak
Log
18 iR
dB/ |- e R T o e e
Dffst
16.5
dB

LagAy

Wl 82
33 FS

Fun | b i o oy

Center 2.441 800 GHz Span @ Hz
Fes BH 1 MHz #EH 1 MHz Sweep 10 ms (A1 prs)
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DH5 CH Middle ( GFSK )

- Agilent 21:43:22 Oct 7, 2010 R T

a Mirl 2.9 ms
Ref 20,5 dBm #Atten 20 dB -0.05 dB
#Peak
Log
18 iR
dB/ 2
Dffst
18.5
dB

Lo

LgAvy

WL 52
53 F5

£t
FTun

Center 2.441 BAG GHz Span @ Hz
Res BW 1 MH=z #YBW 1 MH=z Sweep 18 ms (681 pts)
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DH1 CH High ( GFSK )
- Agilent 21:40:18 Oct 7, 2010

Ref 28.5 dBm #Htten 20 dB

a Mirl 408 ps

-0.87 dB

#Peak
Log

1@
dB/ —

o

Offst
18.5
dB

LgAvy

WL 52

s NI

FTun

£(f) M H\nw\l MW

Center 2,456 @
Res BEW 1 MHz

B GHz
#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)

DH3 CH High ( GFSK )
% Agilent 21:38:52 Oct 7, 2010

Ref 26.5 dBm #Atten 20 dB

a Mkrl 1667 ms

8.3 dB

#Peak
Log

18
dB/ <

Offst
18.5
dB

LagAy

Wl 82

33 FS

Ef):
FTun

i

Center 2,480 ©
Res BH 1 MHz

@ GHz
#VEW 1 MHz

Span @ Hz
Sweep 10 ms (A1 prs)
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Ref 28.5 dBm

DH5 CH High ( GFSK)

- Agilent 21:37:48 Oct 7, 2010

#Htten 20 dB

a Mirl 2.9 ms
-0.06 dB

#Peak
Log

1@
dB/

Lo

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

Center 2,456 @
Res BEW 1 MHz

B GHz

#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)
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DH1 CH Low ( 8-DPSK )
- Agilent 23:29:37 Oct 7, 2010

Ref 28.5 dBm #Htten 20 dB

a Mkrl 4167 ps

-0.68 dB

#Peak
Log

1@
dB/ [ - L2 — -

Offst
18.5
dB

LgAvy

WL 52

53 F5

o [ttt Dl il ol [/

i Wl

Center 2.402 880 GHz

Res BH 1 MHz #BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)

DH3 CH Low (8-DPSK )
% Agilent 23:28:34 Oct 7, 2010

Ref 26.5 dBm #Atten 20 dB

a Mkrl 1667 ms

-0.67 dB

#Peak
Log

18
dB/

iR
- S S A L2

S

Offst
18.5
dB

LagAy

Wl 82

33 FS

=

£0F):
FTun bl i

—=
=
=

o

Center 2.402 800 GHz

Res BH 1 MHz #VEW 1 MHz

Span @ Hz
Sweep 10 ms (A1 prs)
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Ref 28.5 dBm

DH5 CH Low (8-DPSK )

- Agilent 23:27:13 Oct 7, 2010

#Htten 20 dB

a Merl 2917 ms
-0.35 dB

#Peak
Log

16
dBs/ &

L3

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

Center 2,402 @
Res BEW 1 MHz

B GHz

#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)
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DH1 CH Middle ( 8-DPSK)
% Agilent 23:30:39 Oct 7, 2010 RT

Ref 28.5 dBm #Htten 20 dB

a Mkrl 4167 ps

-0.64 dB

#Peak
Log

1@
dB/

iR

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

b b

Center 2,441 8
Res BEW 1 MHz

B GHz
#BW 1 MHz

Sweep 18 ms (681 pts)

Span @ Hz

DH3 CH Middle (8-DPSK )
% Agilent 23:32:21 Oct 7, 2610 R T

Ref 26.5 dBm #Atten 20 dB

a Mkrl 1667 ms

-0.61 dB

#Peak
Log

18
dB/

1R 1
L+ R

Offst
18.5
dB

LagAy

Wl 82

33 FS

£0F):

FTun U*’J‘W,l‘[

il

P

Center 2,441 &
Res BH 1 MHz

@ GHz
#VEW 1 MHz

Sweep 10 ms (A1 prs)

Span @ Hz
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Ref 28.5 dBm

DH5 CH Middle (8-DPSK )

- Agilent 23:33:15 Oct 7, 2010

#Htten 20 dB

R

T
a Merl 2917 ms
-0.71 dB

#Peak
Log

1@
dB/

o

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

Center 2,441 8
Res BEW 1 MHz

B GHz

#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)
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DH1 CH High ( 8-DPSK )
% Agilent 23:36:27 Oct 7, 2010

Ref 28.5 dBm #Htten 20 dB

a Mkrl 4167 ps

-0.82 dB

#Peak
Log

1@
dB/

iR

o

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

il

R

Center 2,456 @
Res BEW 1 MHz

B GHz
#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)

DH3 CH High (8-DPSK )
w% Agilent 23:35:44 Oct 7, 2610

R

Ref 26.5 dBm #Atten 20 dB

T
a Mkrl 1667 ms

-0.39 dB

#Peak
Log

18
dB/

iR

Offst
18.5
dB

LagAy

Wl 82

33 FS

Ef):
FTun

m

Center 2,480 ©
Res BH 1 MHz

@ GHz
#VEW 1 MHz

Span @ Hz
Sweep 10 ms (A1 prs)
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Ref 28.5 dBm

DH5 CH High (8-DPSK )

% Agilent 23:34:47 Oct 7, 2010

#Htten 20 dB

a Merl 2917 ms
3,95 dB

#Peak
Log

1@
dB/

1R
&

L+ 30

Offst
18.5
dB

LgAvy

WL 52

53 F5

£t
FTun

Center 2,456 @
Res BEW 1 MHz

B GHz

#BW 1 MHz

Span @ Hz
Sweep 18 ms (681 pts)
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7.6 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is produced by
the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the and that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement. Attenuation below the general limits specified in 8§
15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands,
as defined in § 15.205(a), must also comply with the radiated emission limits specified in 8§
15.209(a) (see § 15.205(c)).

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Calltt))lrjztlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/20/2011
Spectrum Analyzer Agilent E4446A MY46180323 | 05/02/2011

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is
set to 100 kHz. The video bandwidth is set to 100 kHz.

The spectrum from 30 MHz to 26.5 GHz is investigated with the transmitter set to the
lowest, middle, and highest channels in the 2.4 GHz band.
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TEST RESULTS

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

CH Low ( 30MHz ~ 2.5GHz / GFSK)
- Agilent 21:57:22 Oct 7, 20810 R T
Mkrd 2.426 GHz
Ref 26.5 dBm #Atten 26 dB -55.35 dBm
#Peak
Log 1
10 ?
dB/
Offst
168.5
dB
D
-15.8 <& 1
dBm o
LagAy
ML 52
Start 38 MHz Stop 2.508 GHz
#Res BW 180 kHz #\BH 180 kHz Sweep 2978 ms (601 pts)
Marker Trace Type # Axiz Amplitude
1 [ 4] Frag 2.482 GHz 4,368 dBm
2 1y Freg 2.399 GHz -51.E3 dBm
3 1 Freq 1.683 GHz -45.91 dBm
4 1 Freq 2.426 GHz -5E6.35 dBm
CH Low ( 2.5GHz ~ 26.5GHz / GFSK)
3 Agilent 22:04:14 Oct 7, 2010 R T
Mkr2 7.22 GHz
Ref 28.5 dBm #Atten 20 dB -53.98 dBm
#Peak
Log
16
dB/
Offst
18.5
dB
]
-15.8 & 1
dBm g
LgAy =t
ML S2
Start 2.5 GHz  © Stop 26.58 GHz
#Res BH 100 kHz #UBH 106 kHz Sweep 2,894 5 (601 pts)
Marker Trace Type % Axiz Amplitude
1 [§] Freg 4,86 GHz -47.56 dBm
2 [ Freg 7.22 GHz -53.948 dBm

Page 49 of 111

This report shall not be reproduced except in full, without the written approval of Compliance Certification Services.



Compliance Certification Services Inc.

FCCID V3J-JBE Report No. T100923305-RP1

CH Middle ( 30MHz ~ 2.5GHz / GFSK))

- Agilent 22:07:09 Oct 7, 20810 R T
Mkr3 2.467 GHz
Ref 20.5 dBm #Atten 280 dB -56.35 dBm
#Peak
Lag 1]
16 g
dB/
Offst
18.5
dB
ol 2
-15.5 ¢
dBm 3
LagRv [PPSR RO U ST S S S [P m»m’«ww—‘“k =1 |
Vi 52
Start 38 MHz Stop 2.50@ GHz
#Res BM 160 kHz #\YBW 188 kHz Sweep 297.8 ms (661 pts)
Marker Trace Type # Axiz Amplitude
1 1 Frag 2.441 GHz 4,46 dBm
2 (1 Freg 1.627 GH=z -44,93 dBm
3 1 Frag 2.467 GHz -5E.35 dBm
CH Middle ( 2.5GHz ~ 26.5GHz / GFSK))
3 Agilent 22:08:15 Oct 7, 2010 R T
Mkr2 7.34 GHz
Ref 20.5 dBm #ftten 20 dB -51.59 dBm
#Peak
Log
14
dB/
Offst
16.5
dB
Ol
-15.5 ; 2
dBm N .-"’“’LLW — WWWMM
LQHU e T .
ML 52
Start 2.58 GHz " Stop 26.58 GHz
#Res BH 160 kHz #UBEKH 160 kHz Sweep 2.694 5 (601 pts)
Marker Trace Type % Axiz Amplitude
1 [§] Freg 4,98 GHz -48.18 dBm
2 [¢5] Frag 7.34 GHz -51.59 dBm
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Ref 20.5 dBm

CH High ( 30MHz ~ 2.5GHz / GFSK)
- Agilent 22:10:06 Oct 7, 20810

#Atten 26 dB

R T
Mkr3 2.455 GHz
-56.49 dBm

#Peak

Log
14

dB/

e e 1

V1 82

Start 38 MHz
#Res BW 180 kHz

#YBH 100 kHz

Stop 2.508 GHz
Sweep 2978 ms (601 pts)

Markar Trace
1 (12
2 1
3 1

Type
Frag
Freq
Fraeg

% Axis
2.479 GHz
1.652 GHz
2.455 GHz

Amplitude
4.85 dBm
-44,85 dBn
-56.49 dBn

CH High ( 2.5GHz ~ 26.5GHz / GFSK)

% Agilent 22:12:26 Oct 7, 2010 R T
Mkr2 7.44 GHz
Ref 20.5 dBm #ftten 20 dB -52.11 dBm
#Peak
Log
14
dB/
Offst
18.5
dB
ol
-15.9 1 X
dBm B ] Mwwwm
LQHU IR e
ML 52
Start 2.58 GHz " Stop 26.58 GHz
#Res BH 166 kHz #VBH 188 kHz Sweep 2.594 5 (1001 pts)
Marker Trace Type % Axiz Amplitude
1 [45] Frag 4,97 GHz -EA.99 dBm
2 (1 Frag 7.44 GHz -52.11 dBm
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CH Low ( 30MHz ~ 2.5GHz / 8-DPSK)
- Agilent 88:01:46 Oct 8, 2010 R T
Mkrd 2,399 GHz
Ref 20.5 dBm #Htten 20 dB -49.37 dBm
#Peak
Log 1—]
10 T
dBs/
Offst
168.5
dB
1] 2
-16.5
dBm J‘F
LaAv TSV PN S ESRT S S USSPy SR, FoUN RS . T Y —
ML S2
Start 30 MHz Stop 2.5008 GHz
#Res BH 100 kHz #UBH 1068 kHz Sweep 2978 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2.482 GHz 3.52 dEm
2 [§] Freg 1.683 GHz -42.73 dBm
3 [ Freg 2.376 GHz -5E.86 dBm
El 1 Frag 2.399 GHz -49.37 dBm
CH Low ( 2.5GHz ~ 26.5GHz / 8-DPSK))
% Agilent 80:03:24 Oct 8, 2010 R T
Mkr2 4,82 GHz
Ref 20.5 dBm #fAtten 20 dB -55.36 dBm
#Peak
Log
14
dB/
Offst
168.5
dB
Dl
-16.5 i
= ol
ML 52
Start 2.58 GHz " Stop 26.58 GHz
#Res BW 168 kHz #UBW 108 kHz Sweep 2.894 5 (601 pts)
Marker Trace Type # Axiz Amplitude
1 1y Freg 3.22 GHz -57.83 dBm
2 1y Freg 4,82 GHz -55.36 dBm
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CH Middle ( 30MHz ~ 2.5GHz / 8-DPSK))
- Agilent 23:44:46 Oct 7, 2010 R T
Mkr3 2.414 GHz
Ref 20.5 dBm #Htten 20 dB -57.14 dBm
#Peak
Log 14
10 ¢
dBs/
Offst
168.5
dB
1] 2
-16.9
dBm 5
LgHU [PUSFSTSpPS R PIURTIN ISP S NPy S — |V PSSP WEDT RSN TSR
ML S2
Start 30 MHz Stop 2.5008 GHz
#Res BH 100 kHz #UBH 1068 kHz Sweep 2978 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2441 GHz 3.13 dEm
2 [§] Freg 1.627 GHz -41.62 dBm
3 [ Freg 2.414 GHz -57.14 dBm
CH Middle ( 2.5GHz ~ 26.5GHz / 8-DPSK))
% Agilent 23:51:92 Oct 7, 2010 R T
Mkr2 4,98 GHz
Ref 20.5 dBm #fAtten 20 dB -54.13 dBm
#Peak
Log
14
dB/
Offst
168.5
dB
Dl
-16.9 s !
dBm [
Lgﬂu -y P
ML 52
Start 2.58 GHz - Stop 26.58 GHz
#Res BW 168 kHz #UBW 108 kHz Sweep 2.894 5 (601 pts)
Marker Trace Type # Axiz Amplitude
1 1y Freg 3,26 GHz -55.38 dBm
2 1y Freg 4,98 GHz -54,13 dBm
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CH High ( 30MHz ~ 2.5GHz / 8-DPSK )
- Agilent 23:40:20 Oct 7, 2010 R T
Mkr3 2.455 GHz
Ref 20.5 dBm #Htten 20 dB -56.78 dBm
#Peak
Log 1
16 |
4B/ I
Offst
168.5
dB
1] 2
-17.5
dBm
LQHU [NURR WP PPEPESPIE PYSTE— o S P ST PRI | WY S SR SRR S
ML S2
Start 30 MHz Stop 2.5008 GHz
#Res BH 100 kHz #UBH 1068 kHz Sweep 2978 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2.488 GHz 2.52 dEm
2 [§] Freg 1.652 GHz -d41.44 dBm
3 [ Freg 2.455 GHz -5E.78 dBm
CH High ( 2.5GHz ~ 26.5GHz / 8-DPSK )
% Agilent 23:48:50 Oct 7, 2010 R T
Mkr2 4,97 GHz
Ref 20.5 dBm #fAtten 20 dB -5&.85 dBm
#Peak
Log
14
dB/
Offst
168.5
dB
Dl
-17.5 .
dBm ? ' R MWWWW
LaRv =
ML 52
Start 2.50 GHz Stop 26.50 GHz
#Res BW 168 kHz #UBW 108 kHz Sweep 2.894 5 (1081 pts)
Marker Trace Type # Axiz Amplitude
1 1y Freg 3.32 GHz -54.,37 dBm
2 1y Freg 4,97 GHz -58.85 dBm
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CONDUCTED MEASUREMENT BAND EDGES

Hopping ( GFSK))
- Agilent B0:33:11 Oct 8, 20910 R T
Mkrd 2.483 5 GHz
Ref 26.5 dBm #Atten 26 dB -51.66 dBm
#Peak |
Log 1
16 Ll IIITTITIM Al gansen
dB/ TR UUWWU\
Offst |
16.5 T '
dB ’ ]
Dl15 y |J '|
-15. 4
ol P g
LgAv ﬂ'ﬁ"—"#ﬂh i ‘tm-"ul
ML 52
Start 2,387 @ GHz Stop 2.487 @ GHz
#Res BW 180 kHz #\BH 180 kHz Sweep 1287 ms (1801 pts)
Marker Trace Type # Axiz Amplitude
1 [ 4] Frag 2,427 A GHz 4.56 dBm
2 1y Freg 2,398 A GHz -5E.25 dBm
3 1 Freq 2,389 1 GHz -55.83 dBm
4 1 Freq 2,483 5 GHz -51.E6 dBEm
Hopping ( 8-DPSK)
3 Agilent 80:29:43 Oct 8, 2010 R T
Mkr3 2.483 4 GHz
Ref 28.5 dBm #Atten 20 dB -43.21 dBm
#Peak
Log 1
égf rvlui.“i.unu J'uﬂv’ilﬂrr"v“v“f'““”'!" i Wwﬁwﬂ&nuwﬁ "','ﬂul\f e e
Offst |
18.5 ,j
dB
] f h«a
-16.4 fJ
dBm |2 1
LQHU f.f‘?ﬁ)’l_\n L\
ML S2
Start 2.387 @ GHz Stop 2,487 @ GHz
#Res BH 160 kHz #\JEW 160 kHz Sweep 1287 ms (1801 pts)
Marker Trace Type % Axiz Amplitude
1 [§] Freg 2,412 A GHz 3.3 dBm
2 [ Freg 2,398 A GHz -5E.26 dBm
3 1 Freg 2,483 5 GHz -43.21 dBm
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7.7 RADIATED EMISSION

LIMITS

(1) 8 15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions

are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8 - 75.2 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 1155665522457255- 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3338 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 (2)
13.36 - 13.41
Remark:

1. ! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
2. % Above 38.6

(2) 8§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of
emissions appearing within these frequency bands shall not exceed the limits shown is
Section 15.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in Section 15.209 shall be demonstrated using measurement instrumentation
employing a CISPR quasi-peak detector. Above 1000 MHz, compliance with the
emission limits in Section 15.209 shall be demonstrated based on the average value of
the measured emissions. in Section 15.35 apply to these
measurements.

The provisions
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(3) According to § 15.209 (a) Except as provided elsewhere in this Subpart, the emissions
from an intentional radiator shall not exceed the field strength levels specified in the

following table :

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(KHz) 300
0.490 — 1.705 24000/F(KHz) 30
1.705 - 30.0 30 30
30 - 88 100 ** 3
88 - 216 150 ** 3
216 - 960 200 ** 3
Above 960 500 3

Remark: **Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88
MHz, 174-216 MHz or 470-806 MHz. However, operation within these frequency bands is
permitted under other sections of this Part, e.g., Sections 15.231 and 15.241.

(4) According to 8§ 15.209 (b) In the emission table above, the tighter limit applies at the

band edges.

TEST EQUIPMENT

966Chamber A

Name of Equipment Manufacture Model Serial Number Ca“g{jaétlon
Spectrum Analyzer Agilent E4446A MY43360132 |06/20/2011
EMI Test Receiver | ROHDE & SCHWARZ ESCI 100221 |05/03/2011

Bilog Antenna SCHWARZBECK VULB 9168 9168-249 |10/04/2011
Double-Ridged ETS LINDGREN 3117 00078732 |07/05/2011
Waveguide Horn
Pre-Amplifier Agilent 8449B 3008A01471 [08/02/2011
Pre-Amplifier HP 8447F 2944A03748 |09/23/2011
RF Coaxial Cable | HUBER-SUHNER | SYCOFLEX | on31347  |07/21/2011
104PEA
RF Coaxial Cable | HUBER-SUHNER | SYCOFLEX | o\31350  |07/21/2011
104PEA
RF Coaxial Cable | HUBER-SUHNER | SYCOFLEX | on31355  |07/21/2011
104PEA
LOOP Antenna EMCO 6502 8905-2356 |06/09/2011
Notch Filters Band Micro-Tronics | BRM05702-01 009 N.C.R
Reject

Remark: 1. Each piece of equipment is scheduled for calibration once a year.

2. N.C.R = No Calibration Request.
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TEST SETUP

The diagram below shows the test setup that is utilized to make the measurements for
emission from below 1GHz.

9kHz ~ 30MHz
e ren D> M Coorre e Loop
Antenna
EUT
_\ Spectrum
— Analyzer
\ - ] 1
Turntable Og im
.8m
| —
A A e
| | l |

Reference ground plane J/

30MHz ~ 1GHz

Antenna
e Tower
.> 3m or 10m< Bi-log
EUT \' } // Antenna

\ 1~4m /
EMI Test

A — Receiver
[
[ A A
Turntable |V LV | | _
0.8m : 1m Coaxial Cable

A i A oo

“Pre-amp D ~=

H H H I I \_\\_0 O

Reference ground plane
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The diagram below shows the test setup that is utilized to make the measurements for
emission above 1GHz.

—4

Antenna

v Tower

3m — Horn
d Antenna

EUT
1~4m
Spectrum
A 1 Analyzer
( J i V ‘ [ ‘
\% v Coaxial Cable
Turntable | g im \ L
A A pre-amp [ |_|oC
’ [ | ]

Reference ground plane —/

TEST PROCEDURE

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a
10 meter open area test site. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. While measuring the radiated emission below 1GHz, the EUT was set 3 meters away
from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower. While measuring the radiated emission above 1GHz,
the EUT was set 3 meters away from the interference-receiving antenna

3. The antenna is a broadband antenna, and its height is varied from one meter to four
meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarization of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the table was turned
from O degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified Bandwidth
with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10 dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would be
reported. Otherwise the emissions that did not have 10 dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified and
then reported in a data sheet.

Remark

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz
for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for
Peak detection and frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 10 Hz for Average detection (AV) at frequency above 1GHz.
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TEST RESULTS

Below 1 GHz (9kHz ~ 30MHz)
No emission found between lowest internal used/generated frequency to 30MHz.

Below 1 GHz (30MHz ~ 1GHz)

Product Name Jawbone Test By Albert Lai
Model JBE Test Date 2010/10/06
Test Mode Mode 1 TEMP & Humidity | 24°C, 60%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C(I):r;ii:élron Result Limit Margin Remark
(MHz) (dBuv) (dB/m) (dBuV/m) | (dBuv/m) (dB)
30.97 37.40 -12.47 24.93 40.00 -15.07 Peak
127.97 40.19 -12.02 28.17 43.50 -15.33 Peak
255.04 44.71 -10.41 34.30 46.00 -11.70 Peak
299.66 42.70 -8.81 33.89 46.00 -12.11 Peak
341.37 37.09 -71.72 29.37 46.00 -16.63 Peak
352.04 34.66 -7.44 27.22 46.00 -18.78 Peak
373.38 35.14 -6.86 28.28 46.00 -17.72 Peak
392.78 33.18 -6.34 26.84 46.00 -19.16 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C(I):r;ii:élron Result Limit Margin Remark
(MHz) (dBuv) (dB/m) (dBuV/m) | (dBuv/m) (dB)
48.43 35.21 -9.69 25.52 40.00 -14.48 Peak
131.85 36.23 -11.58 24.65 43.50 -18.85 Peak
255.04 36.01 -10.41 25.60 46.00 -20.40 Peak
302.57 36.63 -8.73 27.90 46.00 -18.10 Peak
341.37 33.31 -71.72 25.59 46.00 -20.41 Peak
352.04 36.76 -7.44 29.32 46.00 -16.68 Peak
384.05 32.23 -6.58 25.65 46.00 -20.35 Peak
986.42 28.27 5.17 33.44 54.00 -20.56 Peak
Remark:
1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.
2. Data of measurement within this frequency range shown " --- " in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)

4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)

5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).
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Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/05
Test Mode Mode 2 TEMP & Humidity | 23°C, 44%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C?:r;ifg:)n Result Limit Margin Remark
(MHz) (dBuv) (dB/m) (dBuV/m) | (dBuVv/m) (dB)
50.37 31.07 -9.70 21.37 40.00 -18.63 Peak
131.85 31.49 -11.58 19.91 43.50 -23.59 Peak
162.89 29.83 -0.98 19.85 43.50 -23.65 Peak
458.74 29.56 -4.54 25.02 46.00 -20.98 Peak
524.70 28.99 -3.45 25.54 46.00 -20.46 Peak
696.39 28.31 -0.07 28.24 46.00 -17.76 Peak
870.99 28.15 3.07 31.22 46.00 -14.78 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuV/m) | (dBuv/m) (dB)
60.07 34.83 -10.96 23.87 40.00 -16.13 Peak
120.21 37.59 -12.88 24.71 43.50 -18.79 Peak
131.85 36.14 -11.58 24.56 43.50 -18.94 Peak
144.46 33.60 -10.47 23.13 43.50 -20.37 Peak
288.02 29.95 -9.14 20.81 46.00 -25.19 Peak
626.55 28.07 -1.33 26.74 46.00 -19.26 Peak
736.16 28.37 0.81 29.18 46.00 -16.82 Peak
868.08 28.03 3.03 31.06 46.00 -14.94 Peak
Remark:
1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.
2. Data of measurement within this frequency range shown " --- " in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)

4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)

5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/05
Test Mode Mode 3 - Charge TEMP & Humidity | 23°C, 44%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuVv/m) | (dBuVv/m) (dB)
106.63 43.11 -14.42 28.69 43.50 -14.81 Peak
277.35 42.11 -9.49 32.62 46.00 -13.38 Peak
320.03 41.83 -8.28 33.55 46.00 -12.45 Peak
352.04 37.45 -7.44 30.01 46.00 -15.99 Peak
405.39 38.04 -5.99 32.05 46.00 -13.95 Peak
458.74 34.31 -4.54 29.77 46.00 -16.23 Peak
672.14 30.59 -0.57 30.02 46.00 -15.98 Peak
870.02 27.88 3.05 30.93 46.00 -15.07 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuV/m) | (dBuv/m) (dB)
60.07 37.37 -10.96 26.41 40.00 -13.59 Peak
99.84 42.39 -15.18 27.21 43.50 -16.29 Peak
114.39 42.80 -13.54 29.26 43.50 -14.24 Peak
266.68 36.73 -9.96 26.77 46.00 -19.23 Peak
298.69 36.42 -8.84 27.58 46.00 -18.42 Peak
405.39 33.77 -5.99 27.78 46.00 -18.22 Peak
458.74 34.43 -4.54 29.89 46.00 -16.11 Peak
513.06 31.40 -3.71 27.69 46.00 -18.31 Peak
Remark:
1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.
2. Data of measurement within this frequency range shown " --- " in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)

4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)

5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/09
Test Mode Mode 3 - Power Adapter TEMP & Humidity | 25.1°C, 58%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C?:r;ifg:)n Result Limit Margin Remark
(MHz) (dBuv) (dB/m) (dBuV/m) | (dBuVv/m) (dB)
44.55 30.99 -9.83 21.16 40.00 -18.84 Peak
126.03 37.58 -12.23 25.35 43.50 -18.15 Peak
288.02 31.19 -9.14 22.05 46.00 -23.95 Peak
418.00 29.04 -5.61 23.43 46.00 -22.57 Peak
549.92 28.26 -2.87 25.39 46.00 -20.61 Peak
806.00 27.65 181 29.46 46.00 -16.54 Peak
903.97 26.79 3.56 30.35 46.00 -15.65 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuV/m) | (dBuv/m) (dB)
55.22 32.18 -10.33 21.85 40.00 -18.15 Peak
123.12 34.64 -12.55 22.09 43.50 -21.41 Peak
170.65 30.16 -10.62 19.54 43.50 -23.96 Peak
302.57 28.72 -8.73 19.99 46.00 -26.01 Peak
381.14 29.24 -6.66 22.58 46.00 -23.42 Peak
515.00 28.02 -3.67 24.35 46.00 -21.65 Peak
587.75 27.91 -1.97 25.94 46.00 -20.06 Peak
845.77 27.91 2.68 30.59 46.00 -15.41 Peak
Remark:
1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.
2. Data of measurement within this frequency range shown " --- " in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)

4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)

5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).
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FCCID V3J-JBE

Report No. T100923305-RP1

Product Name Jawbone Test By Albert Lai
Model JBE Test Date 2010/10/06
Test Mode Mode 4 - Charge TEMP & Humidity | 24°C, 60%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB)
106.63 44.79 -14.42 30.37 43.50 -13.13 Peak
175.50 37.08 -11.03 26.05 43.50 -17.45 Peak
191.99 37.75 -12.05 25.70 43.50 -17.80 Peak
224.00 41.20 -12.32 28.88 46.00 -17.12 Peak
257.95 42.91 -10.32 32.59 46.00 -13.41 Peak
279.29 42.16 -9.40 32.76 46.00 -13.24 Peak
352.04 34.91 -7.44 27.47 46.00 -18.53 Peak
405.39 36.76 -5.99 30.77 46.00 -15.23 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB)
30.00 46.07 -12.79 33.28 40.00 -6.72 Peak
104.69 48.41 -14.65 33.76 43.50 -9.74 Peak
138.64 38.49 -10.83 27.66 43.50 -15.84 Peak
191.99 37.17 -12.05 25.12 43.50 -18.38 Peak
252.13 39.82 -10.50 29.32 46.00 -16.68 Peak
271.53 41.04 -9.75 31.29 46.00 -14.71 Peak
458.74 32.74 -4.54 28.20 46.00 -17.80 Peak
666.32 30.06 -0.69 29.37 46.00 -16.63 Peak
Remark:

1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.

2. Data of measurement within this frequency range shown " --- "
reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)
4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).

in the table above means the
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/09
Test Mode Mode 4 - Power adapter TEMP & Humidity | 25.1°C, 58%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuVv/m) | (dBuVv/m) (dB)
47.46 31.78 -90.72 22.06 40.00 -17.94 Peak
114.39 42.62 -13.54 29.08 43.50 -14.42 Peak
172.59 33.80 -10.78 23.02 43.50 -20.48 Peak
255.04 48.47 -10.41 38.06 46.00 -7.94 Peak
296.75 42.27 -8.89 33.38 46.00 -12.62 Peak
373.38 37.81 -6.86 30.95 46.00 -15.05 Peak
518.88 29.15 -3.58 25.57 46.00 -20.43 Peak
639.16 28.07 -1.17 26.90 46.00 -19.10 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C?:r;i%'fn Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuV/m) | (dBuv/m) (dB)
30.00 43.98 -12.79 31.19 40.00 -8.81 Peak
63.95 36.20 -11.44 24.76 40.00 -15.24 Peak
121.18 41.15 -12.77 28.38 43.50 -15.12 Peak
168.71 33.85 -10.46 23.39 43.50 -20.11 Peak
252.13 40.82 -10.50 30.32 46.00 -15.68 Peak
357.86 33.15 -7.28 25.87 46.00 -20.13 Peak
544.10 29.56 -3.00 26.56 46.00 -19.44 Peak
806.00 27.35 1.81 29.16 46.00 -16.84 Peak
Remark:
1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.
2. Data of measurement within this frequency range shown " --- " in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)

4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)

5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/05
Test Mode Mode - 5 TEMP & Humidity 23°C, 44%
966 Chamber_A at 3Meter / Horizontal
Frequency | Reading C?:r;ifg:)n Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuV/m) | (dBuVv/m) (dB)
97.90 44 .42 -15.24 29.18 43.50 -14.32 Peak
120.21 39.49 -12.88 26.61 43.50 -16.89 Peak
147.37 35.01 -10.33 24.68 43.50 -18.82 Peak
262.80 37.34 -10.14 27.20 46.00 -18.80 Peak
309.36 36.29 -8.55 27.74 46.00 -18.26 Peak
405.39 35.47 -5.99 29.48 46.00 -16.52 Peak
416.06 34.76 -5.67 29.09 46.00 -16.91 Peak
458.74 32.92 -4.54 28.38 46.00 -17.62 Peak
966 Chamber_A at 3Meter / Vertical
Frequency | Reading C?:r;ifg:)n Result Limit Margin Remark
(MH2z) (dBuv) (dB/m) (dBuV/m) | (dBuVv/m) (dB)
60.07 37.45 -10.96 26.49 40.00 -13.51 Peak
120.21 40.31 -12.88 27.43 43.50 -16.07 Peak
146.40 36.03 -10.38 25.65 43.50 -17.85 Peak
243.40 40.65 -10.76 29.89 46.00 -16.11 Peak
260.86 39.78 -10.22 29.56 46.00 -16.44 Peak
271.53 44.02 -9.75 34.27 46.00 -11.73 Peak
405.39 32.46 -5.99 26.47 46.00 -19.53 Peak
458.74 32.16 -4.54 27.62 46.00 -18.38 Peak
Remark:
1. Quasi-peak test would be performed if the peak result were greater than the quasi-peak limit.
2. Data of measurement within this frequency range shown " --- " in the table above means the

reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) — PreAmp.Gain (dB)

4. Result (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)

5. Margin (dB) = Remark result (dBuV/m) - Quasi-peak limit (dBuV/m).

Page 66 of 111
This report shall not be reproduced except in full, without the written approval of Compliance Certification Services.



Compliance Certification Services Inc.

FCCID V3J-JBE Report No. T100923305-RP1
TX Above 1 GHz
Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/15
Test Mode GFSK TX / CH Low TEMP & Humidity | 27°C, 44%

966 Chamber_A at 3Meter / Horizontal

Reading-|Reading-|Correction
PK AV Factor
(dBuv) | (dBuV) | (dB/m)

Result-PK| Result-AV | Limit-PK | Limit-AV | Margin
(dBuv/m) | (dBuV/m) |(dBuV/m)|(dBuV/m)| (dB)

Frequency

(MH2) Remark|

1602.00 | 48.31 42.56 -2.12 46.19 40.44 74.00 54.00 |-13.56| AVG

1866.00 | 53.97 47.85 0.04 54.01 47.89 74.00 54.00 | -6.11 | AVG

2402.00 | 93.93 ~n- 1.94 95.87 m—- m—- m—- --- | Carrier
2636.00 | 52.73 45.52 2.43 55.16 47.95 74.00 54.00 | -6.05 | AVG
3787.50 | 42.40 --- 4.27 46.67 --- 74.00 54.00 |-27.33| Peak
4800.00 | 53.34 45.91 6.13 59.47 52.04 74.00 54.00 | -1.96 | AVG
5970.00 | 39.76 --- 7.88 47.64 --- 74.00 54.00 |-26.36| Peak

966 Chamber_A at 3Meter / Vertical

Reading-|Reading-|Correction

Frequency PK AV Factor Result-PK| Result-AV | Limit-PK | Limit-AV | Margin Remark
(MHz) (dBuV) | (dBuv) | (dB/m) (dBuv/m) | (dBuV/m) |(dBuV/m)|(dBuV/m)| (dB)
1212.00 | 54.26 -3.85 50.41 74.00 54.00 |-23.59| Peak

1602.00 | 50.94 46.85 -2.12 48.82 44.73 74.00 54.00 | -9.27 | AVG

2124.00 | 53.28 45.77 1.39 54.67 47.16 74.00 54.00 | -6.84 | AVG

2402.00 94.88 --- 1.94 96.82 --- - --- --- | Carrier

3817.50 41.52 --- 4.36 45.88 - 74.00 54.00 |-28.12| Peak

4807.50 53.99 46.47 6.11 60.10 52.58 74.00 54.00 -1.42 | AVG

6450.00 40.12 --- 9.45 49.57 - 74.00 54.00 |-24.43| Peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Average test would be performed if the peak result were greater than the average limit.

3. Data of measurement within this frequency range shown “ --- " in the table above means the reading of emissions
are attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.

4. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark, if no
specific emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered that's
already beyond the background noise floor.

5. In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB.

6. Result = Reading + Correction Factor
Margin = Result — Limit
Remark Peak = Result(PK) — Limit(PK)

Remark AVG = Result(AV) — Limit(AV)
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/15
Test Mode GFSK TX / CH Middle TEMP & Humidity | 27°C, 44%
966 Chamber_A at 3Meter / Horizontal
Frequency Re;aao}ling- Reig}ng— C(I):r;i;:;iron Result-PK| Result-AV | Limit-PK | Limit-AV | Margin|
(MHz) (dBuV) | (dBuv) | (dB/m) (dBuv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1318.00 54.17 -3.52 50.65 74.00 54.00 |-23.35| Peak
1626.00 47.08 39.31 -1.93 45.15 37.38 74.00 54.00 |[-16.62| AVG
1862.00 52.43 --- 0.01 52.44 --- 74.00 54.00 |-21.56| Peak
2441.00 94.80 2.02 96.82 --- | Carrier
4005.00 40.87 4.94 45.81 74.00 54.00 |-28.19| Peak
4882.50 50.45 42.66 6.00 56.45 48.66 74.00 54.00 -5.34 | AVG
5197.50 41.21 --- 6.23 47.44 --- 74.00 54.00 |-26.56| Peak
966 Chamber_A at 3Meter / Vertical
Frequency Re;aao}ling- Reig}ng— C(I):r;i;:;iron Result-PK| Result-AV | Limit-PK | Limit-AV | Margin|
(MHz) (dBuV) | (dBuv) | (dB/m) (dBuv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1414.00 53.72 -3.22 50.50 74.00 54.00 |-23.50| Peak
1626.00 49.52 44.07 -1.93 47.59 42.14 74.00 54.00 |-11.86| AVG
1808.00 52.87 -0.43 52.44 74.00 54.00 |-21.56| Peak
2441.00 95.03 2.02 97.05 --- | Carrier
4297.50 41.51 --- 5.90 47.41 --- 74.00 54.00 |[-26.59| Peak
4882.50 51.94 44.37 6.00 57.94 50.37 74.00 54.00 -3.63 | AVG
6720.00 40.88 9.95 50.83 74.00 54.00 |-23.17| Peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Average test would be performed if the peak result were greater than the average limit.

3. Data of measurement within this frequency range shown “ --- " in the table above means the reading of emissions
are attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A ” remark, if no
specific emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered that's
already beyond the background noise floor.

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB.

Result = Reading + Correction Factor
Margin = Result — Limit
Remark Peak = Result(PK) — Limit(PK)

Remark AVG = Result(AV) — Limit(AV)

4.
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/15
Test Mode GFSK TX / CH High TEMP & Humidity 27°C, 44%

966 Chamber_A at 3Meter / Horizontal

Frequency Re‘;ﬂ”g' Reio\'}”g' Cc;;ifé'f” Result-PK | Result-AV | Limit-PK | Limit-AV |Margin| o |
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1330.00 55.14 -3.48 51.66 74.00 54.00 |-22.34| Peak
1454.00 53.65 --- -3.10 50.55 --- 74.00 54.00 |-23.45| Peak
1652.00 45.18 33.38 -1.71 43.47 31.67 74.00 54.00 |-22.33| AVG
2480.00 93.29 2.10 95.39 --- | Carrier
3337.50 42.39 --- 3.32 45.71 --- 74.00 54.00 |-28.29| Peak
4957.50 49.24 41.32 5.89 55.13 47.21 74.00 54.00 -6.79 | AVG
6720.00 40.66 9.95 50.61 74.00 54.00 |-23.39| Peak

966 Chamber_A at 3Meter / Vertical

Frequency Re%(iling- ReaA(i;ng— C?:r;ifgron Result-PK| Result-AV | Limit-PK | Limit-AV | Margin|
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1200.00 54.06 -3.88 50.18 74.00 54.00 |-23.82| Peak
1414.00 53.98 -3.22 50.76 74.00 54.00 |-23.24| Peak
1652.00 47.86 41.41 -1.71 46.15 39.70 74.00 54.00 |-14.30| AVG
2480.00 94.68 2.10 96.78 --- | Carrier
3825.00 41.80 --- 4.38 46.18 --- 74.00 54.00 |-27.82| Peak
4957.50 49.94 42.44 5.89 55.83 48.33 74.00 54.00 -5.67 | AVG
6555.00 40.01 --- 9.70 49.71 --- 74.00 54.00 |-24.29| Peak

Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Average test would be performed if the peak result were greater than the average limit.

3. Data of measurement within this frequency range shown “ --- " in the table above means the reading of emissions
are attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.

4. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A " remark, if no
specific emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered that's
already beyond the background noise floor.

5. In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB.

6. Result = Reading + Correction Factor
Margin = Result — Limit
Remark Peak = Result(PK) — Limit(PK)

Remark AVG = Result(AV) — Limit(AV)
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FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/15
Test Mode 8-DPSK TX / CH Low TEMP & Humidity 27°C, 44%

966 Chamber_A at 3Meter / Horizontal

Frequency Re‘;ﬂ”g' Reio\'}”g' Cc;;ifé'f” Result-PK | Result-AV | Limit-PK | Limit-AV |Margin| o |
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1306.00 53.92 -3.56 50.36 74.00 54.00 |-23.64| Peak
1602.00 47.83 41.20 -2.12 4571 39.08 74.00 54.00 |-14.92| AVG
1808.00 52.76 -0.43 52.33 74.00 54.00 |-21.67 | Peak
2402.00 | 93.97 1.94 95.91 --- | Carrier
3277.50 42.37 --- 3.30 45.67 --- 74.00 54.00 |-28.33| Peak
4807.50 50.68 40.12 6.11 56.79 46.23 74.00 54.00 -71.77 | AVG
6165.00 40.24 --- 8.50 48.74 --- 74.00 54.00 |-25.26| Peak
966 Chamber_A at 3Meter / Vertical
Frequency Re%(iling- ReaA(i;ng— C?:r;ifgron Result-PK| Result-AV | Limit-PK | Limit-AV | Margin|
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1266.00 54.89 -3.68 51.21 74.00 54.00 |-22.79| Peak

1602.00 | 51.23 47.54 -2.12 49.11 45.42 74.00 54.00 | -858 | AVG

2040.00 | 52.89 45.22 1.22 54.11 46.44 74.00 54.00 | -7.56 | AVG

2402.00 | 94.47 1.94 96.41 --- | Carrier

3577.50 | 41.93 --- 3.62 45.55 --- 74.00 54.00 |-28.45| Peak

4807.50 | 51.15 40.34 6.11 57.26 46.45 74.00 54.00 | -7.55 | AVG

6712.50 | 40.25 --- 9.94 50.19 --- 74.00 54.00 |-23.81| Peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Average test would be performed if the peak result were greater than the average limit.

3. Data of measurement within this frequency range shown “ --- " in the table above means the reading of emissions
are attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.

4. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A " remark, if no
specific emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered that's
already beyond the background noise floor.

5. In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB.

6. Result = Reading + Correction Factor
Margin = Result — Limit
Remark Peak = Result(PK) — Limit(PK)

Remark AVG = Result(AV) — Limit(AV)
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Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/15
Test Mode 8-DPSK TX / CH Middle TEMP & Humidity 27°C, 44%

966 Chamber_A at 3Meter / Horizontal

Frequency Re‘;ﬂ”g' Reio\'}”g' Cc;;ifé'f” Result-PK | Result-AV | Limit-PK | Limit-AV |Margin| o |
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1204.00 53.63 -3.87 49.76 74.00 54.00 |-24.24| Peak
1458.00 52.84 -3.09 49.75 74.00 54.00 |-24.25| Peak
1626.00 45.82 36.78 -1.93 43.89 34.85 74.00 54.00 |-19.15| AVG
2441.00 93.98 2.02 96.00 --- | Carrier
3750.00 41.69 --- 4.15 45.84 --- 74.00 54.00 |-28.16| Peak
4882.50 46.51 35.48 6.00 52.51 41.48 74.00 54.00 |[-12.52| AVG
6442.50 40.79 --- 9.43 50.22 --- 74.00 54.00 |-23.78| Peak

966 Chamber_A at 3Meter / Vertical

Frequency Re%(iling- ReaA(i;ng— C?:r;ifgron Result-PK| Result-AV | Limit-PK | Limit-AV | Margin|
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1252.00 53.62 -3.72 49.90 74.00 54.00 |-24.10| Peak
1626.00 49.53 44.45 -1.93 47.60 42.52 74.00 54.00 |[-11.48| AVG
2026.00 52.55 --- 1.19 53.74 --- 74.00 54.00 |-20.26| Peak
2441.00 | 95.03 2.02 97.05 --- | Carrier
3262.50 42.70 3.30 46.00 74.00 54.00 |-28.00| Peak
4882.50 47.19 36.19 6.00 53.19 42.19 74.00 54.00 |[-11.81| AVG
6112.50 40.73 --- 8.33 49.06 --- 74.00 54.00 |-24.94| Peak

Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Average test would be performed if the peak result were greater than the average limit.

3. Data of measurement within this frequency range shown “ --- " in the table above means the reading of emissions
are attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.

4. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A " remark, if no
specific emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered that's
already beyond the background noise floor.

5. In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB.

6. Result = Reading + Correction Factor
Margin = Result — Limit
Remark Peak = Result(PK) — Limit(PK)

Remark AVG = Result(AV) — Limit(AV)
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Product Name Jawbone Test By Waternil Guan
Model JBE Test Date 2010/10/15
Test Mode 8-DPSK TX / CH High TEMP & Humidity 27°C, 44%

966 Chamber_A at 3Meter / Horizontal

Frequency Re‘;ﬂ”g' Reio\'}”g' Cc;;ifé'f” Result-PK | Result-AV | Limit-PK | Limit-AV |Margin| o |
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1386.00 54.02 - -3.31 50.71 --- 74.00 54.00 |[-23.29| Peak
1652.00 45.99 36.30 -1.71 44.28 34.59 74.00 54.00 |-19.41| AVG
2072.00 52.44 --- 1.28 53.72 --- 74.00 54.00 |[-20.28 | Peak
2480.00 93.43 - 2.10 95.53 --- --- - --- | Carrier
3255.00 42.03 - 3.30 45.33 - 74.00 54.00 |-28.67| Peak
4957.50 46.19 34.60 5.89 52.08 40.49 74.00 54.00 |-13.51| AVG
5842.50 40.13 --- 7.60 47.73 --- 74.00 54.00 |-26.27 | Peak
966 Chamber_A at 3Meter / Vertical
Frequency Re%(iling- ReaA(i;ng— C?:r;ifgron Result-PK| Result-AV | Limit-PK | Limit-AV | Margin|
(MHz) (dBuv) | (dBuv) | (dB/m) (dBuVv/m) | (dBuV/m) [(dBuV/m)|(dBuV/m)| (dB)
1314.00 53.97 - -3.53 50.44 - 74.00 54.00 |[-23.56| Peak

1652.00 | 47.53 41.73 -1.71 45.82 40.02 74.00 54.00 |-13.98| AVG

1988.00 | 53.55 45.96 1.04 54.59 47.00 74.00 54.00 | -7.00 | AVG

2480.00 94.13 --- 2.10 96.23 - - --- --- | Carrier

3225.00 43.15 --- 3.29 46.44 --- 74.00 54.00 |-27.56| Peak

4957.50 46.07 34.87 5.89 51.96 40.76 74.00 54.00 |-13.24| AVG

6457.50 41.06 --- 9.48 50.54 - 74.00 54.00 |-23.46| Peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Average test would be performed if the peak result were greater than the average limit.

3. Data of measurement within this frequency range shown “ --- " in the table above means the reading of emissions
are attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.

4. Measurements above show only up to 6 maximum emissions noted, or would be lesser, with “ N/A " remark, if no
specific emissions from the EUT are recorded (ie: margin>20dB from the applicable limit) and considered that's
already beyond the background noise floor.

5. In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB.

6. Result = Reading + Correction Factor
Margin = Result — Limit
Remark Peak = Result(PK) — Limit(PK)

Remark AVG = Result(AV) — Limit(AV)
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Restricted Band Edges
Detector Mode : Peak Polarity : Horizontal
CH Low ( GFSK)
- Agilent 13:35:86 Oct 8, 2010 R T
Mkr3 2,399 @ GHz
Ref 127 dBpY #Atten 20 dB 59.70 dEpl
#Peak
Log
18
dB/ b
Dffst
18 m
g N
74.8 . o 4
dBpY —
LgAvy
ML $2
Start 2,310 @ GHz Stop 2418 @ GHz
#Res BH 1 MHz #JBH 1 MHz #5weep 108 ms (GO pts)
Marker Trace Type * Axiz Amplitude
1 1y Frag 2.482 B GHz 95,15 dBpl
2 1y Fregq 2,488 B GHz G4.84 dBpl
£ 1y Fregq 2,390 8 GHz 5578 dBul
Detector Mode : Average Polarity : Horizontal
CH Low ( GFSK)
- Agilent 13:32:45 Oct 8, 20910 R T
Mkr3 2,399 @ GHz
Ref 127 dBpY #Atten 20 dB 46.86 dBpl
#Peak
Log
16
dB/
Offst 1
16
dB ﬂ
Dl [
54.8 | \
JBpY i
LgAy
ML 52
Start 2,310 @ GHz - Stop 2418 @ GHz
#Res BW 1 MHz #\BH 16 Hz Sweep 7.797 5 (601 pts)
Markar Trace Typa i Auiz Amplitude
1 (1 Frag 2.482 @ GHz 86.84 dBul
2 (1 Frag 2.480 @ GHz £3.89 dBul
3 1y Freq 2.399 @ GHz 46,85 dBul
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Detector Mode : Peak Polarity : Vertical
CH Low ( GFSK)
- Agilent 13:49:17 Oct 8, 20910 R T
Mkr3 2,399 @ GHz
Ref 127 dBpY #Atten 20 dB 59.12 dEpl
#Peak
Log
16
dB/ 1
Dffst
16 m
B L
Dl 2 |
L e o I
LagAy
ML 52
Start 2,310 @ GHz Stop 2,418 @ GHz
#Res BW 1 MHz #BH 1 MHz #Sweep 108 ms (6O pts)
Marker Trace Type # Axiz Amplitude
1 1y Freq 2.482 2 GHz 94,57 dBul)
2 1y Freq 2.488 8 GHz £3.28 dBul
3 (L) Freq 2,398 8 GHz £9.12 dBul
Detector Mode : Average Polarity : Vertical
CH Low ( GFSK)
% Agilent 13:44:11 Oct 8, 2010 R T
Mkr3 2,399 @ GHz
Ref 127 dBpY #Atten 20 dB 46,83 dBpd
#Peak
Log
18
dB/
Dffst 1
18
dB ?‘\
ol [
54.8 [ \
dBpY t
LgAvy B
ML $2
Start 2,310 @ GHz - Stop 2418 @ GHz
#Res BH 1 MHz #BH 18 Hz Sweep 7.797 5 (681 pts)
Marker Trace Type * Axiz Amplitude
1 1y Frag 2.482 B GHz §4.58 dBpl
2 1y Fregq 2,488 B GHz 51.78 dBul
£ 1y Freq 2,398 8 GHz 4655 dBpl
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Detector Mode : Peak

Polarity : Horizontal

Ref 127 dBEpY

CH High ( GFSK)

% Agilent 14:17:35 Oct 8, 2019

#Atten 26 dB

R T
Mkr2 2.483 58 GHz
53.14 dEpY

#Peak

Log
14

dB/ 1

Offst

18
dB

DI / Y

74.8

dEpY

LagAy

ML &2

Start 2,475 86 GHz
#Res B 1 MHz

#VBW 1 MHz

Stop 2.500 00 GHz
#Sweep 100 ms (GO pts)

Type
Frag
Freq

Markar Trace
1 (12
2 1

% Axis
2.479 83 GHz
2.483 50 GHz

94.76 dBpl
59.14 dBpl

Amplitude

Detector Mode : Average

Polarity : Horizontal

Ref 127 dBpV

CH High ( GFSK)

¥ Agilent 14:16:50 Oct 8, 2010

#Htten 20 dB

R T
Mkre 2.483 58 GHz
47.48 dBpV

#Peak

Log
18

dB/

Offst 1

18
dB

ol

54.8 /

dBpY 7

LgAvy

M1 52

Start 2.475 00 GHz
#Res BH 1 MHz

#BH 18 Hz

Stop 2.500 00 GHz
Sweep 1.9439 5 (601 pts)

Markar Trace
1 (1
2 (&

Type
Freq
Freg

¥ Axis
2,488 B4 GHz
2.483 58 GHz

824.82 depl
47.48 dBpl

Amplitude
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Detector Mode : Peak Polarity : Vertical
CH High ( GFSK)
- Agilent 14:07:18 Oct 8, 20910 R T
Mkr2 2.483 50 GHz
Ref 127 dBpY #Atten 20 dB 50.49 dBpl
#Peak
Log
14
dB/
Dffst
o¢ /-f"\
45 A
Dl / \M 2
LagAy
ML 52
Start 2.475 9@ GHz Stop 2.508 @8 GHz
#Res BW 1 MHz #BH 1 MHz #Sweep 108 ms (6O pts)
Marker Trace Type # Axiz Amplitude
1 1y Freq 2.480 A8 GHz 96.68 dBul
2 1y Freq 2.483 50 GHz .49 dBul
Detector Mode : Average Polarity : Vertical
CH High ( GFSK )
- Agilent 14:06:49 Oct 8, 2010 R T
Mkr2 2.483 58 GHz
Ref 127 dBpY #Htten 20 dB 47.98 dBpY
#Peak
Log
14
dB/
Offst
14
dB /Q\
ol [
54.0
dBpV ;/ \
LgAvy 2
ML 32
Start 2.475 00 GHz * Stop 2.500 00 GHz
#Res BH 1 MHz #BH 18 Hz Sweep 1.949 5 (681 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freq 2.486 A6 GHz 86.34 dBpl
2 1y Freq 2.483 56 GHz 47.98 dBpl
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Detector Mode : Peak

Polarity : Horizontal

CH Low ( 8-DPSK)
- Agilent 15:06:12 Oct 8, 20810 R

Ref 127 dBEpY #Htten 28 dB

Mkr3 2.398 B GHz
53.25 dEpl

#Peak

Log
14

dB/

Offst

18
dB

2

ol

A
1
1

dBpY

LagAy

ML &2

Start 2.318 @ GHz

Stop 2.418 @ GHz

#Res B 1 MHz #yBH 1 MHz #Sweep 100 ms (6A1 pts)
Marker Trace Type # Axiz Amplitude
1 (12 Frag 2.482 B GHz 45.22 dBpl
2 1 Freq 2.488 B GHz 78.27 dBpl
3 1 Freq 2.398 B GHz £9.25 dBpl

Detector Mode : Average

Polarity : Horizontal

CH Low ( 8-DPSK))
% Agilent 15:04:46 Oct 8, 2010 R
Mkr3 2,398 8 GHz
Ref 127 dBpY #Htten 20 dB 46,77 dBpY
#Peak
Log
16
dBs/
Offst 1
16
dB ﬁ
ol [
54.0 2 |
dBpl ;
LgAvy
ML S2
Start 2.310 © GHz - Stop 2,418 8 GHz
#Res BH 1 MHz #BH 18 Hz Sweep 7.797 5 (601 pts)
Marker Trace Type * Axiz Amplitude
1 (1) Frag 2.482 B GHz 23.2@ dBEpl
z 1D Frag 2,480 B GHz E4.77 dBEpl
3 (1D Frag 2,390 B GHz 46.77 dBEpl
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Detector Mode : Peak

Polarity : Vertical

Ref 127 dBEpY

CH Low ( 8-DPSK)

- Agilent 14:55:45 Oct 8, 20910

#Atten 26 dB

Mkr3 2.398 B GHz
539.88 dEpl

#Peak

Log
14

dB/

Offst

18
dB

ol

74.8

dEpY

LagAy

ML &2

Start 2.318 @ GHz

Stop 2.418 @ GHz

#Res B 1 MHz #yBH 1 MHz #Sweep 100 ms (6A1 pts)
Marker Trace Type # Axiz Amplitude
1 (12 Frag 2.482 B GHz 94.47 dBpl)
2 1 Freq 2.488 B GHz E9.68 dBpl
3 1 Freq 2.398 B GHz 59.88 dBpl

Detector Mode : Average

Polarity : Vertical

Ref 127 dBpV

CH Low ( 8-DPSK)

- Agilent 14:55:84 Oct 8, 2010

#Htten 20 dB

Mkr3 2.398 @ GHz
46.77 dBpV

#Peak

Log
18

dB/

Offst

18
dB

ol

54.8

dBpY

LgAvy

M1 52

Start 2.318 @ GHz

Stop 2.418 @ GHz

#Res BH 1 MHz #VBH 18 Hz Sweep 7797 5 (601 pts)
Marker Trace Type * Axiz Amplitude
1 1) Freq 2,482 A GHz 82.58 dBpl
2 (1 Freq 2.488 A GHz 5E.89 dBpl
3 (1 Freq 2.398 A GHz 46.77 dBpl
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Detector Mode : Peak

Polarity : Horizontal

CH High ( 8-DPSK)
- Agilent 14:31:32 Oct 8, 20910 R T
Mkr2 2.483 58 GHz
Ref 127 dBpY #Atten 26 dB 61.16 dEpY
#Peak
Log
14
dB/
Offst
ot /,JLH\
dB ;/ \\
Dl / 5
52 - 2w IR ST e
dBpl
LagAy
ML 52
Start 2.475 9@ GHz Stop 2.508 @8 GHz
#Res BW 1 MHz #BH 1 MHz #Sweep 108 ms (6O pts)
Marker Trace Type # Axiz Amplitude
1 1 Frag 2.480 A8 GHz 9481 dBpl
2 (1 Freg 2.483 58 GHz E1.1E dBpl

Detector Mode : Average

Polarity : Horizontal

i Agilent 14:32:87 Oct 8, 2010

Ref 127 dBpV #Htten 20 dB

CH High ( 8-DPSK)

R T
Mkre 2.483 58 GHz
48.96 dBpV

#Peak

Log
18

dB/

Offst

18
dB

D

54.8 / \

dBpY

LgAvy

M1 52

Start 2.475 @@ GHz B

#Res BH 1 MHz #BH 18 Hz

Stop 2.500 00 GHz
Sweep 1.9439 5 (601 pts)

¥ Axis
2,488 B8 GHz
2.483 58 GHz

Markar Trace
1 (1
2 (&

Type
Freq
Freg

Amplitude
82.13 dBpl
48.86 dBpl
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Detector Mode : Peak Polarity : Vertical
CH High ( 8-DPSK)
- Agilent 14:36:59 Oct 8, 20910 R T
Mkr2 2.483 50 GHz
Ref 127 dBpY #Atten 20 dB 61.61 dBpl
#Peak
Log
14
dB/
Dffst
dB ;/ \\
Dl / e
74.8 b topcompr it %WWW A . Ao
dBpl
LagAy
ML 52
Start 2.475 9@ GHz Stop 2.508 @8 GHz
#Res BW 1 MHz #BH 1 MHz #Sweep 108 ms (6O pts)
Marker Trace Type # Axiz Amplitude
1 1y Freq 2.480 A8 GHz 96.38 dBpl
2 1y Freq 2.483 50 GHz 61.61 dBpl)
Detector Mode : Average Polarity : Vertical
CH High ( 8-DPSK)
% Agilent 14:37:48 Oct 8, 2010 R T
Mkr2 2.483 58 GHz
Ref 127 dBpY #Htten 20 dB 49.24 JdBpY
#Peak
Log
14
dB/
Offst 1
14
4B -
ol / \
54.0
dBpV X \
LgAvy e
ML 32
Start 2.475 00 GHz Stop 2.508 68 GHz
#Res BH 1 MHz #BH 18 Hz Sweep 1.949 5 (681 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freq 2.488 84 GHz 84.89 dBpU
2 1y Freq 2.483 56 GHz 49.24 dBpl
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7.8 CONDUCTED EMISSION

LIMITS

§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional
radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following
table, as measured using a 50 pH/50 ohms line impedance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of
the radio frequency voltage between each power line and ground at the power terminal.
The lower limit applies at the boundary between the frequency ranges.

Frequency Range Conducted Limit (dBuv)
(MH2z) Quasi-peak Average
0.15-0.50 66 to 56 56 to 46
0.50 - 5.00 56 46
5.00 - 30.0 60 50
TEST EQUIPMENT
Name of Equipment Manufacturer Model Serial Number CallltD)lrJzZnon
L.I.S.N SCHWARZBECK NSLK 8127 8127-465 | 08/08/2011
L.I.S.N SCHWARZBECK NSLK 8127 8127-473 | 03/22/2011
TEST RECEIVER |ROHDE & SCHWARZ ESCS 30 835418/008 | 10/27/2010
PULSE LIMIT ROHDE & SCHWARZ| ESH3-Z2 100117 09/17/2011
N Type Coaxial Cable BELDEN 8268 M17/164 003 07/09/2011

Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST SETUP
Vertical ground reference plane
/* EMI Test Receiver
1
40cm a’/ OO
*t——p
o EUT [I s, Nl O
/| | /1
A
ki L 80cm /J
N [ce 2
‘ 7 AF T
\ LISN " Eisii
\ ~ orizontal ground reference plane

Bonded to horizontal ground reference plane

Powerline of Powerline of
Peripherals EUT

120VAC TSN @ 120VAC
/ 60Hz L.I.S.N. L.I.S.N. | 604z

EUT & Peripherals

120VAC _ |
/ 60Hz

Isolate Transformer EMI Test Receiver
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TEST PROCEDURE

The test procedure is performed in a 4m x 3m x 2.4m (LxWxH) shielded room.

The EUT along with its peripherals were placed on a 1.0m (W) x 1.5m (L) and 0.8m in
height wooden table and the EUT was adjusted to maintain a 0.4 meter space from a
vertical reference plane.

The EUT was connected to power mains through a line impedance stabilization network
(LISN) which provides 50 ohm coupling impedance for measuring instrument and the
chassis ground was bounded to the horizontal ground plane of shielded room. All
peripherals were connected to the second LISN and the chassis ground also bounded to
the horizontal ground plane of shielded room.

The EUT was located so that the distance between the boundary of the EUT and the
closest surface of the LISN is 0.8 m. Where a mains flexible cord was provided by the
manufacturer shall be 1 m long, or if in excess of 1 m, the excess cable was folded back
and forth as far as possible so as to form a bundle not exceeding 0.4 m in length.
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Report No. T100923305-RP1

TEST RESULTS

Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 3 - Charge TEMP & Humidity | 28°C, 57%

LINE
20 Level (dBUV) Date: Z0T0-10-10 Time: 0T:40:54

40

FCC 15 CLASSB_QF

FCC 15 CLASS B_AVG

00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Corr. Reading Value Emission Lewvel Limit Margin
Factor dBulf dBulr dBulr dE

MH= dB a.p Ave . n.pP Ave . L1 Ave. Q.p Ave .
0.156 0_05 46.70 27.26 46,75 27.31 65_65 55_65 -18_90 -28_34
0.502 0_06 45.13 34.09 45.19 34 .15 5600 46_00 -10.81 -11_85
0.694 o_o7 4817 33.01 418 .24 33.08 5600 46_00 -T.T6 -12_92
1.781 0_12 34 89 34._49 45 01 34 61 56 .00 4600 -10_%% -11_39
2.44%8 0_15 44 66 36.03 44 81 36.1%8 5600 46_00 -11_1% -9_82
3.346 o_17 4362 35.13 43.79 35.30 5600 46_00 -12.21 -10_.70
6.252 0_26 37.62 30.19 37.88 30.45 &0_00 50_00 -22.12 -19_55
20._924 0D_53 2061 33.03 41 14 33._56 &0_00 50_00 -18_#8#6¢ -16_44

Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 3 - Charge TEMP & Humidity | 28°C, 57%
NEUTRAL
- Lewvel {dBu\} Date: 2010-10-10 Time: 01:44:20

|

i FCC 15 CLASS B_AVG
ke T TP kLT

10 | h g 1 1k

0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)

EFreq. Corr. Reading Value Emiszion Lewvel Limit Margin
Factor dBul dBulf dBull dB

MH= de a.p Avre n.p Are L1 Avre L1 Avre
0.156 0.06 44 45 28. 87 44 .51 28.93 65.69 55.69 -21.18 -26_76
0.507 0.06 44 97 34. 34 45.03 34 .40 56.00 46 .00 -10.97 -11_460
0. 647 0.07 4816 31.96 4823 32.03 56.00 46 .00 -7.1r -13_97
0.701 0.07 47 83 31.90 47.90 31.97 56.00 4600 -§.10 -14_03
1.928 0.11 45. 00 35.43 45.11 35. 54 56.00 46.00 -10.8% -10_46
3.156 0.14 44 12 35.72 44 26 35. 86 56.00 46 .00 -11.74 -10_14
5.867 n.22 37.46 29.12 37.6%8 29.34 &0.00 50.00 -22.32 -20_66
22.416 0.52 40. 74 33.66 4126 34 .18 &0 .00 50.00 -18_.74 -15_82

Remark:
1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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FCCID V3J-JBE

Report No. T100923305-RP1

Product Name Jawbone Test By Rueyyan Lin

Model JBE Test Date 2010/10/10

Test Mode Mode 3 - Power Adapter TEMP & Humidity | 28°C, 57%
LINE

- Level (dBuV) Date: 2010-10-10 Time: 01:05:09

FCC 15 CLASS B_OP

FCC 15 CLASS B_AVG
|
15

i 10 5 pL K|
1
0
0.15 0.5 1 2 5 10 20 30
Frequency {MHz)
Freq Coxrr Reading Value Emission Lewvel Limit Margin
Factor dBulr dBulf dBulr i 1
MH= de a.p Ave n.p Ave . L1 Ave . L1 Ave .
0.161 0.05 36. 38 30. 30 36.43 30. 35 65.43 55.43 -29.00 -25_08
0.283 0.06 36.19 28.94 36.25 29.00 &0.72 50.72 -24_ 47 -21.172
0.323 0.05 43. T4 37.32 13.79 37.37 59.62 4962 -15.83 -12_25
0.724 0.08 37.55 28. 85 37.63 28.93 56.00 46.00 -18.37 -17.07
1.734 0.12 36.22 27.01 36. 34 27.13 56.00 46 .00 -19_66 -1%_87
3.759 0.18 32.15 2831 32.33 28.49 56.00 46 .00 -23.67 -17.51
15. 635 0.44 27.85 21.31 28.29 21,715 60.00 50.00 -31.711 -28_25
27.539 0.66 4290 33. 70 13.56 34.36 60.00 50.00 -16.44 -15_64
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Compliance Certification Services Inc.

FCCID V3J-JBE

Report No. T100923305-RP1

Product Name Jawbone Test By Rueyyan Lin

Model JBE Test Date 2010/10/10

Test Mode Mode 3 - Power Adapter TEMP & Humidity | 28°C, 57%
NEUTRAL

- Level {dBuv) Date: 2010-10-10 Time: 01:09:28

FCC A5 CLASS E_QOP

FCC 15 CLASS B_AVG

14
40 -
] :1
& 1l
K
m
1
0
0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Freq. Corr Reading Value Emiszion Lewvel Limit Margin
Factor dBul dBulr dBulr dB
MH= dB o.P. Ave a.p Ave n.p Avre n.p Avre
0161 0.06 35.30 28.28 35. 36 28.34 65.43 55.43 -30.07 -27.0%
o.283 0. 06 33.74 28_36 33_80 28_42 &0._72 50.72 —-26.92 -22_30
o.322 0.05 40_93 36_ 65 40.98 36.70 5966 1966 -18.68 -12_9&
0. 767 0.07 34_69 30.1%8 34.76 30.25 56. 00 46 .00 -21.24 -15.715
1.735 0.10 31_90 24_10 32.00 2420 56. 00 46 .00 -24.00 -21_3%80
3.757 .16 30.94 27.5%8 31.10 27.74 56. 00 46. 00 -24.90 -1%_26
15. 086 0.40 30.32 21_94 30.72 22.34 &0. 00 50.00 —-29.28 -27_66
28. 043 0.62 40_46 34.01 41.08 34.63 &0. 00 50. 00 -18.9%2 -15_37
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value

Page 87 of 111

This report shall not be reproduced except in full, without the written approval of Compliance Certification Services.




Compliance Certification Services Inc.

FCCID V3J-JBE

Report No. T100923305-RP1

Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 4 - Charge TEMP & Humidity | 28°C, 57%
LINE
. Lewvel {(dBuW) Date: 2010-10-10 Time: 01:58:22
\ FCC 15 CLASS B_OP
|
" FCC 15 CLASS B_AVG
3 I 1.““ W . AL ..l.ihlllh.u U.il'ul.l._
A Lty 'l b
10
12
l ! 1b T 16
0
015 0.5 1 2 5 10 20 30
Frequency {MHz)
Freq. Corr Reading Value Emission Lewvel Limit Margin
Factor dBul dBul dBul dB
MHz dB o.p fore n.p. fve Q.r Ave o.p Ave
0.151 0._05 46.76  33_30 46.81  33.35 65.96 55.96 -19.15 -22_&1
0._163 0._05 44.29  30_09 44 34  30_14 65.30 55.30 -20.95 -25_15
0._489 0_06 47.26  34_34 47.32  34_40 56.19 4619 -8.87 -11.79
0.672 0.07 48.06 32.30 48.13  32.37 56.00 46.00 -7.87 -13.63
1.645 0.1z 43.03 32. 71 43 .15  32_83 56.00 46.00 -12_ 85 -13_17
2.121 0.12 45.28 35.22 45.41  35.35 56.00 46.00 -10.59 -10_65
3.037 0.17 43.11  34_57 43.28 34.74 56.00 46.00 -12.72 -11_.2§
21.946 0.55 40.26  33.07 40.81  33.62 60.00 50.00 -19.19 -16.38
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Compliance Certification Services Inc.

FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 4 - Charge TEMP & Humidity | 28°C, 57%
NEUTRAL
- Level {dBuv) Date: 2010-10-10 Time: 01:51:21
\ FCC 15 CLASSE_OP
|
: FCC 15 CLASS B_AVG
£ L i R TIONRTY Ci 'L\hia ,
LTI A L Y Wi L
40 I
4 m g 1B
i 1l
1]
015 0.5 1 2 5 10 20 30
Frequency {(MHz)
Freq. Corr . Reading Value Emiszion Lewvel Limit Margin
Factorxr dBul¥ dBulf dBulr dae
MHz dE 0.p fore 0.p fre 0.p five 0.p fve
0.152 0.06 45.59  32_02 45_.65 32.08 65.87 55.87 -20.22 -23.79
0.475 0.0% 46.90  34._13 46.96  34.19 56.43  46._43 -9.47 -12_24
0.661 0.07 4%.26  33_49 4833 33.56 56.00 46_00 -7.67 -12_44
0.819 0.07 4104 29._81 4411 2988 56.00 46.00 -11.8% -16_12
1.868 0.11 43.42 34.75 43.53  34.86 56.00 46_00 -1z .47 -11_14
2.581 0.13 44.86  34.35 44.99  34.48 56.00 46.00 -11.01 -11.52
5.993 0.23 36.40 27.52 36.63 27.75 c0.00 50.00 -23.37 -22_25
21.147 0.50 47.43  332_67 42.93  34.17 60.00 50_00 -17.07 -15_83
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Compliance Certification Services Inc.

FCCID V3J-JBE Report No. T100923305-RP1
Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 4 - Power Adapter TEMP & Humidity | 28°C, 57%
LINE
20 Level {dBuV) Date: 2010-10-T0 Time: 0022916
\ FCC 15 CLASS B_OP
|
|
-I":. i I|I Il
)
[ 12 W -
1
0
0.15 0.5 1 2 5 10 20 30
Frequency {MHz)
Freq. Corr. Reading Value Emizzion Lewel Limit Margin
Factor dBEul dBul dBulf dB
MHz dB Q.r Ave o.p fre Q.p fire Q.p Rire
0.163 0.05 36.48  30.43 326.53  30.43 65.33 55.33 -28.80 -24. 85
0.243 0.06 35.62 28.28 35.68 28.34 61.99 51.99 -26.31 -23.65
0.319 0.05 41.85 32_60 41.9%0 32_65 59.73 4%.73 -17.82 -17.07
0.686 0.07 38.14 2980 3g.z1 29.817 56.00 46.00 -17.79 -16.13
0._889 008 35.86 27.36 35.94  27.44 56.00 46.00 -20.06 -18. 56
1.723 0.1z 37.81  27.01 37.93  27.13 56.00 46.00 -18.07 -18.87
3.313 0.17 26.85 16.24 27.02  16.41 56.00 d46.00 -28.93 -29_ 53
26.026 0.63 36.68 24.91 27.31  25.54 60.00 50.00 -22.63 -24.4%
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Compliance Certification Services Inc.

FCCID V3J-JBE

Report No. T100923305-RP1

Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 4 - Power Adapter TEMP & Humidity | 28°C, 57%

NEUTRAL
g0 L2 {dBuv) Date: Z010-10-10 Time: 00:17:56

FCC 15 CLASS B_OP

FCC 15 CLASS B_AVG

40
1 . 1Mk
J '
; ]
132
10
0
0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Freq. Coxrr Reading Value Emiszion Lewvel Limit MHargin
Factor dBulf dBulf dBulf i 1
MH= dB a.p. Ave . n.p Ave . L1 Ave a.p Ave
0.162 0_06& 35. 24 28.37 35.30 28.43 65_.38 55.38 -30_.08 -26_95
0.244 0_06 3220 26.76 32.26 26.82 6197 51.97 -29.712 -25_16
0.323 0_05 42.13 38.57 4218 38.62 59.62 49_62 -17.44 -11_00
0. 647 o017 34.11 26.10 34.18 26.17 56.00 46_00 -21.82 -19_83
1.692 o_10 30.67 19.42 30.77 19.52 56_.00 46_00 -25.23 -26_48
3.310 0_15 23.55 15. 24 23.70 15.39 5600 46_00 -32.30 -30_61
15. 635 0_41 2944 21. 74 29.85 22.15 &0_00 50_00 -30.15% -27_85
26.688 0. 60 32.60 24.24 33.20 24.84 60.00 50.00 -26.80 -25_16
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Compliance Certification Services Inc.

FCCID V3J-JBE Report No.

T100923305-RP1

Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 5 TEMP & Humidity | 28°C, 57%

LINE
20 Level {dBuV} Date: 2070-10-10 Time: 01:35:32

FCC 15 CLASSEB_OP

FCC 15 CLASS B_AVG

1L
40
4 f
f
|
0
.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Freq. Corr . Reading Value Emiszion Lewvel Limit Margin
Factor dBulf dBulr dBulf dB

MH= dB L1 Ave . a.p Ave . n.p e n.p e

0. 154 0.05 46_62 25.09 4667 25.14 65.78 55. 78 -19.11 -30_64
0.494 0.06 46_19 33.91 46.25 33.97 56. 10 46 .10 -9.85 -12._13
0. 683 0.07 48 14 33.54 4821 33.61 56 .00 46 .00 -7.7% -12_39
LI ¥ 1 0. 0% G692 29_60 47._00 29 68 5600 4600 -9.00 -16._32
1.689 0.12 44 _25 34_32 4437 34 .44 56. 00 46 .00 -11.63 -11_56&
2.946 0.16 45_02 36.31 4518 36.47 56. 00 46 .00 -10.82 -9.53
6. 734 0.27 36_67 28_06 36.94 28.83 &0. 00 50.00 -23.06 -21_17
21147 0.53 41_0% 33._08 41 58 34 11 &0_ 00 50. 00 -18.42 -15H_ %89

Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Compliance Certification Services Inc.

FCCID V3J-JBE Report No.

T100923305-RP1

Product Name Jawbone Test By Rueyyan Lin
Model JBE Test Date 2010/10/10
Test Mode Mode 5 TEMP & Humidity | 28°C, 57%

NEUTRAL
g0 L& {dBV) Date: Z010-10-10 Time: 01:26:50

FCC 15 CLASS B_OP

FCC 15 CLASS B AVG

0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Fredq. Corr Reading Value Emiszion Lewvel Limit Margin
Factox dBulf dBulr dBulf dB
MH= dE o.rp Avre . L1 Rre . o.r Rre LI Rwre
0161 0._06 49 _15 32_0%8 49 81 32_14 65._42 5542 -15.61 -23._28
0445 005 44 _07 32._47 44 12 32_h2 5697 4697 -12.85 -14_45
LI 006 46 12 31.41 46 18 31.47 56._00 4600 -9_ 82 -14._053
LI s o007 48 12 Jo_41 48 19 30.48 56.00 46._00 -T.81 -15.52
Z2.155 0_12 46 23 37.42 4635 37.54 56 .00 4600 -9_65 -8._46
3208 0._14 45 _ 66 37.45 45 _ %0 3769 56 .00 4600 -10_20 -8_41
5. 867 0.2z 39._13 31.53 39_35 31715 &0._00 50.00 -20.65 -1%_325
21_260 0._50 42_ 93 35.53 43 .43 36._03 &0._00 50.00 -16.57 -13.927
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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